XZHERAMICDHRABSZR BHRAICBEDTRICEBRLTLLES WL,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

THE FINEST RADIO CONTROL MODELS W

MAINTENANCE MANUAL
N AVTFURHEE

W@@:%f
L

R
@(C;&@@

. N
R N
ULTIMA DB readyset

1:8 Scale
Radio Controlled Electric Powered 2WD Racing Buggy

By rvosnoc
MotorS/)arts

f ™
ORI TIBICEHIBLTHD £To AVTFYAP/—Y DTHIADRIC OA VT F Y APN—YRIMYT ZBIE. EXAPERmEBESIRVNES
SEICULTLIES W, XY TFYAPHALTORENL AL, BEVLKSH [CRERFTTLZEV,
DORFEIED U [FH 1 —F—BAZE TREVWEGE LT,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chéssis ... En cas de perte, les remplacer immédiatement.

modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

FHGBED e, FEEEREEEY DIHENH D KT, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FOZEIRAATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede madificar los kits sin previo aviso No. 30856
© Copyright 2010 KYOSHO CORPORATION /&4 Bz #180

30856-MMO01



fthic =3 Z %4 /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuqge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les o tt'ls Ctl'l‘c',sés 9 iﬁ IMPORTANT: Maniez les outils avec prudence!

u ' uti . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

M TICnERTE f EATZTEOMBRVICE. THEBLTIEIW,

Y MCASTWEIR —MRGTR 7oEHY—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS /HERRAMIENTAS INCLUIDAS) OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

0000000000000 0000000000000000000000000

WAL YF (1.5mm, 2mm, 2.5mm) W+ R50/8— (K. H,Y) No.96154
Hex wrenches (1.5mm, 2mm, 2.5mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO AR+ LT )L—
Sechskantschllissel (1.5mm, 2mm, 2,5mm) Kreuzschlitzschraubendreher KYOSHO Special Glue
Clé allen (1.5mm, 2mm, 2,5mm) Tournevis cruciforme BRI
Llaves Allen (1.5mm, 2mm, 2.5mm) Destornilladores Phillips Instant Glue / Sekundenkleber

Colle cyanoactrylate / Pegamento instantaneo

WxyOyJ#l
Screw Cement / Schraubensicherung
Frein filet / Fijatornillos

BSIARYF R
Needle Nose Pliers LAV
Flachzange Scissors
Pinces plates Schere

B+=FLyF Alicates de punta fina %Ijsé?:ux
Cross Wrench - ﬁ @
Kreuzschlissel @ _— —
Clé en croix \ %_

Llave de cruz

2mm

p— —— )
—

2.5mm

SCREW
CEMENT

—

No0.96178
Av 2%+ b (F58E/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

W= /— BhYy—F17
Wire Cutters Sharp Hobby Knife g‘g‘f? 3 Tyyy—<—
Seitenschneider Scharfes Bastelmesser SP KNIFE EDGE REAMER
Pince coupante Cutter REIBAHLE
Alicate cortacables Cuchilla de Hobby ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

s
<
=ToR:

~
\ BJUXR
B Grease

Fett TRINIAARET, B ~15mmORB N TEZLETY,
AWII Graisse ‘.I" E No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
Spitzahle pa Unerl&Blich, niitzlich! Diese Ahle bohrt hnen 1 ~ 15mm
Poingon rasa Lécher, einfach und sauber!
Punzén Un must! Permet de faire des trous de 1 ~ 15mm sans
— effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

®eccc000c000000000000000000000000000000

¥ THIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)
FEM TORNCTERDZ EISEELTLEE W,

O DHIBE R < s BEEERT B, Correct
Oy N DRAEHD® B, ichtig
MF—TRTRAB D & Ul S BE KD OIRE Bon
JEDNEAE T —H — AR E R TGS W, Correcto
QNS BEROE LT XEFEABVNLDICT B.H
Z2EICUTHRLBISHEL TS,
MO HDEL THMRLEIES N B E TS T Falsch
<&V, alsc .
KU, BENERT X THOS L CANEIE Mauvais
KIBHh&ET, Mal
Before assembling, please read the following carefully: Avant I'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction, déroulement et pourrez mieux vous orienter,
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jamais il y a des pieéces manquantes, adressez-vous directement & votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites piéces! Vérifiez-les a l'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Ihrem Land.

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor ®Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.

@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tomillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I TRIMD;FE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCEFE FEPRINMES EXPLIEBENEZ < A>TWET, SHEICEEIRNG D £ OTHERL THSMHEIITT
<fEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes
Bauschritts mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.

Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche
de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@/ |\ER&E D1 Xl / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

@ 2 DIEA / SCREWS
Schrauben / VIS / TORNILLOS

Ow>

ER TPEX 3x12mm E'X 3mm Jy¥y—-Fvhk E4 EVUYY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4
k\\\\\\\\\\\\\\\\l\\\\\\\\ «u\:\\\\\\\\\\\\\\\\\\\‘- b
ﬂ e ﬂx\\\\\\\\\\\\\\\\\\\\\\\' 3mm 3mm 4L4mm
Fryv7EX TPHIEX 12mm
Cap Screw TP F/H Screw . o
Inbusschraube SK Treibschraube 5x10mm AZJ - RFUT 5.8mm EOR—IL
Vis Vis TP F/H 3xi2mm ¥ £ 2 Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager , Kugelschraube
SK Schraube Bague Métal - Roulements a billes Rotule 5.8
W DW Vis F/H 3x12mm Casquillo Metalico - Rodamiento RgxI: SIBm:
Tornillo 3x12mm F/H Smm ’
HSE2 Ty hEZ . . [ )mm
Flat Head (F/H) Screw Set Screw —‘L 3mm '. @
SK Schraube Gewindestift ‘f Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -8mm
[ m
SEAED R So funktioniert die Bauanleitung:
How to read the instruction manual: Comment lire les instruction: ( m“ﬁj Example )

Como leer el manual de instrucciones:

P COHEBTHITDEBE X Z DG,
VISR O 2R RYR. ERE.
Y FRDOERSRIE. EREERWTE—

No.MfFlF 5N TWET, ARF /=YY%
AT 2REF—No.ZSHUL T{EE L,

RBAEATRZLDOY—IDMERINT

WEF, Y—7ITERU THEIL TR ESD
TLEIW, Y=V DFHEIK, &=
DFEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

C: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

( Exemple Beispiel

Ejemplo )

1 Ay NFARY 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

®5x10mm X&)
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

: Numéro de la plage de montage et le nom de

la piece a assembiler.

: Numéro de référence de la piece, nom, illust-

ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

A: Indica el nimero del Paso y la Parte a ser

montada.

: Namero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nmero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




E

>
o
>

M N EH S

I THID;EE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SEAElICEDN TS Y—Y

Symbols used throughout the instruction manual, comprise:

IRU THII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BREEHTEET B,

Apply instant glue (CA glue, super glue).

Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

TR %%ED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

GIEE PN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

BE TR

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

N [ 5] AN

EARCESICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

R 1E &,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

r¥OyvIAEED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[Czhv T3,
Cut off shaded portion.

Schneiden Sie die schraffierten Fléchen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

=R,
For Left.
Links
Gauche
Izquierda

7

A#TDLSICHILIT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

FESOIEICHIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

2mmDON% 2 () o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

HiHIFA,
For Right.
Rechts
Drolte
Derecha




1 70> MY AT 3/ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

3x10mm YAV I IAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

@sx7x1imm 73HT5—
Plastic Collar
Kunststofflager
Palier plastique

@H Casquillo plélstico4

3mm FAAYFY
Nylon Nut
Kunststoffmutter
Ecrou nylon

@ a.8mm R—)L2Y v R (L)
Ball Stud (L)
Kugelpfosten (L)
Vis a rotule (L)
Rétula (L)

3x10mm

2 70y hY A>3 ] Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

2.6x4mm EX
Screw
LK Schraube
Vis 2.6x4mm

ﬁ] Tornillo 2.6x4mm 5

3x8mm MY YAV I IAER
Button Hex Screw

3x8mm

» I
Standard
Standard
Standard

Estandar

Inbus-Halbrundschraube

Utilice la posicion interior del agujero.

Cuando utilice 30° inserte en la posicién contraria.

Vis BTR & téte ronde &L/ =/
Button hex tornillo Long /Lang / Short / Kurz /
..................... 4 Longue /Largo  Courte / Corto
i/ - > |- >
3x3mm v hEX Front / Vorne / |
Set Screw Avant / Delantero <,‘:|
Gewindestift
Vis BTR 3x3mm
i - Prisionero 3x3mm EEREEY FEREEET 2.
Firmly tighten the set screws onto the flat spots.
3 X 34mm v 7 ~ Z[ehen Sie Qie Gewindestifte auf die ab-geflachten Flachen fest.
Shaft Vissez les vis type BTR sur les méplats.
Welle Apriete los prisioneros firmemente en las partes planas del eje.
Axe 3x34mm G HorEER, 30 CHEMT 2 BARAEERICLET,
Eje 3x34mm Use inside hole position. When using 30° insert the opposite direction.
( [ ] Die innere Bohrung verwenden. Bei Einsatz von 30°, Bauteil umgekehrt einsetzen.
---------- 2 Utiliser la position du trou intérieur. Pour une utilisation a 30° insérer dans le sens opposé.

DN 75 DIFE(ICHEII T %,
Assemble in the specified order.

V EARRU LS ICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen,

t: BELS:3-8

Note the direction.

Notez le sens.
Fijarse en el dibujo.

Einbaurichtung beachten.




3 70Y MFARY Y 3> [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

3x10mm H AV I RER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

Dmm _____________________

0.5mm GEWL\77)
(Thinner)
(Dinner)
(Epaisseur)
(Mas estrecha)

:/m/g N

=1

4 H—Rt - /\— / Servo Saver / Servo Saver v
Sauve-servo / Salvaservos @ +
@an
[®4.8mm K—)L25 v K (S) 2
Ball Stud (S) Black é/@
i

Kugelpfosten (S) Schwarz
Vis a rotule (S) Noire
Rétula (S) Negra

ofm "

@@5x8x25mm 73HT—
Plastic Collar
Kunststofflager
Palier plastique

N
@ |:| Casquillo plastico P
.................. 4

5x8x2.5mm 7o HT—
Plastic Collar
Kunststofflager
Palier plastique
Casquillo plastico

S @
b4

' 1.5mm

S

0 10mm

D %5 DIRICHEILT S, [ ERLUTHEIZ TS,

Bl Assemble in the specified order. =l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Attention! Avis important!
Realice el montaje en el orden indicado. Preste atencion.




H—7R+tz-1 /\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

3x6mm RIVAY 7 ZAERX
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde

3x8x0.5mm TvIy—
Washer

Scheibe

Rondelle 3x8x0.5mm
Arandela 3x8x0.5mm

3x8mm KT UANy I IAER

Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

@®4.8mm K—L25 v R(S)E

Ball Stud (S) Black
Kugelpfosten (S) Schwarz
Vis a rotule (S) Noire
Rétula (S) Negra

axémm () BBOTEBNES SRS 5.
Do not to over tighten the screws.

Schrauben nicht tiberdrehen.

Ne pas serrer trop fort les vis.

No apriete demasiado los tornillos.

.................. 2
3 xé6mm 7TV IAZI)L

Flanged Metal
Lager mit Bund \
Bague Métal 3x6mm (D—lv
Metalica con collarin |

o) — w

(&3]
3x8x0.5mm

70> MY AN 3> ] Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantero
3x18mm /E

3x8mm YIAVIAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

3x8mm

3x10mm YIS Ay I LR
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

pernn

3x18mm MY YAV T ZAEZ
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3mm FAOYFY b
Nylon Nut
Kunststoffmutter
Ecrou nylon

Dy Y—EF T,

Position parallel to chassis.
Parallel zum Chassis ausrichten.
Position parallele au chéssis.
Posicion paralela al chasis.

@ INUISHEE,

Make sure to cut off excess plastic (flashing)
Spritzuguss-Grate sorgféltig entfernen.
Ebavurer I'excédent de plastique.
Asegurese de cortar el sobrante.

NXTHL,
Press-fit bulkhead together before attaching to chassis.
Vorderachse zusammensetzen, bevor sie im Chassis eingesetzt wird.

o

3x18mm

Appuyer et ajuster les cellules ensemble avant de fixer au chassis. 3x10mm
Apriete las dos partes antes de instalarlas en el chasis. 3x10mm 3x8mm
N E5 IR TS, = TR THRITA, o [ELERESI= AN IOy IHERS, EERU&SIHALTS,

L Ensure smooth, non-oinding movement when assembling.
Das Teil mug sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pleza se mueve suavemente,

=l Py close atiention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen,
Assemblez dans l'ordre indiqué,

Realice el montaje en el orden indicado.

L&

Apply threadlocker (screw cement),
Verwenden Sie Schraubensicherungslack,
Appliquer du frein filet,

Aplique liquido fijatornillos.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit,
Realice el montaje de igual forma en ambos lados.

7




70> M ANRY 32 [/ Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantero

@\ 2.6x4mm

+
Top
Oben
Haut
Arriba

@4.8mm K—ILZTYRS)E @5x10x4mm RFUYS  Amm T SVIFFAOYF Yk @3 x25mm v T~
Ball Stud (S) Black Ball Bearing Flanged Nylon Nut Shaft
Kugelpfosten (S) Schwarz Kugellager Stoppmutter ) Welle
Vis a rotule (S) Noire Roulements a billes Ecrou Nylstop épaule ) Axe 3x25mm
Rotula (S) Negra Rodamiento Tuerca nylon con collarin Eje 3x25mm
__________________ 5 . ]
Crfjm D ............... ‘
2x11mm EY
Pin 26x4mm E X 3x7x1.5mm T5h5—
Stift Screw Plastic Collar
Axe 2x11mm LK Schraube Kunststofflager
Pasador Vis 2.6x4mm Palier plastique
[ h ([l Torilo 2.6x4mm @ |:|  Casquillo pléstico

70y kY ARV 3 /Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantero

2.6 x4mm EZ @3x7x2mm 75H5— ®3x25mm ¥+ 7k
Screw Plastic Collar Shaft
LK Schraube Kunststofflager Welle
Vis 2.6x4mm Palier plastique Axe 3x25mm

Eje 3x25mm

oW 75 DIFICHEL T %,
Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen,
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

V EARU &S ITHIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

t: MEISER,

Note the direction.
Einbaurichtung beachten,
Notez le sens.

Fijarse en el dibujo.

L

ERH.
For Left.
Links
Gauche
lzquierda

AR,
For Right.
Rechts
Drolte
Derecha




< TN : " ORT7)vUF+40Ov R /Steering Tie Rod /
NS
e Hj-x g /Fr.clmt Suspension / Vorders Aufhdngung Spurstangen / Biellette de direction a pas inversés / Tirante Direccion
Suspension avant / Suspension Delantero

r- 3L B LL
@hasmm R—LIY R (LL)  @D4.8mm R—ILT> K (BL) . /@5)( ) @ w
)

Ball End (LL) Ball End (3L)
Kugelpfanne (LL) Kugelpfanne (3L)

Chape (LL) Chape (3L)

Roétula (LL) Rotula (3L) #31mm /

approx. 31mm/ ca. 31mm /
© ]I @ ]I environ 31mm / aprox. 31mm X 1
---------- 4 !
m
'

@3 xs2mm 7Yv 2 hOVR
Adjust Rod Gestaenge
Biellette réglable Tirante ajustable

i I#) - s

#31mm /

approx. 31mm/ ca. 31mm/
environ 31mm / aprox. 31mm X1

@70y k7 wv/{—0Ow R /Front Upper Rod /
obere Querlenker / Biellette avant supérieure / Tirante superior delantero

/@ 3L : @ (L)
Cﬁ I L

#931mm /
approx. 31mm /ca. 31mm /
Aenviron 31mm / aprox. 31mnl X1
() gosznmERy,
The side with the step is a reverse screw.
Die Seite mit der Markierung besitzt ein Linksgewinde.

Le coté avec le déport est le pas inversé.
El lado indicado es de rosca inversa.

G son3sw,
Projection. Note direction. #931mm /
Einbaurichtung beachten. approx. 31mm/ ca. 31mm /

Projection. Attention au sens !
Rebaje. Fijese en el dibujo.

environ 31mm / aprox. 31mm

1 O 70y hY A>3 ] Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

ATT7IYIZA40Oy R

Steering Tie Rod

Spurstangen

Biellette de direction a pas inversés
Tirante Direccion

AFFIvTY1Ay R

Steering Tie Rod

Spurstangen

Biellette de direction a pas inversés
Tirante Direccion

ZO0Y K7 v/—0Ov R

Front Upper Rod

obere Querlenker ) \

Biellette avant supérieure 7 H~ b7vX—=ay R

Tirante superior delantero Front Upper Rod
obere Querlenker

BDH5H.
Projection. Note direction.
Einbaurichtung beachten.

Biellette avant supérieure Projection. Attention au sens !
Tirante superior delantero Rebaje. Fijese en el dibujo.
1 1ty MEIZTS @), R [ e SER U THIZI TS, L ERIA. A,
Assemble as many times as specified. True-to-scale diagram. =8l Pay close attention here! For Left, For Right.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis! Links Rechts
Assemblez aussi souvent qu’indiqué. lllustration a I'échelle. Attention! Avis important! Gauche Drolte
Repita las veces sefialadas. Dibujo a tamafio real, Preste atencion, Izquierda Derecha




1 1 70Oy N5 > /8—RX7— [Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

3x8mm MY VAV I AER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

(g - 4

3x25mm Fr v TEX
Cap Screw 3mm
Inbusschraube
Vis
Tornillo allen

-,

7IVIFv N

|E|\llll\\lll\\lllllllll\\l\lll\l\lllllllllllllllllllll -2

3mm Gt e
(@17 |
Flanged Nut N ‘(\g{l @mn
Stoppmutter y < )]
Ecrou épaulé /'i e/
~I >

1 2 70> /X2 JX— /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero

3x 12mm RYVAYITIE X 3x12mm

Button Hex Screw 8x25mm
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo 3x12mm
(i R 2 ‘ |
i

3x25mm F¥vTER
Cap Screw
Inbusschraube
Vis
Tornillo allen

EIlll\ll\\\\\\\\\\\\\\\l\l\\“l\\\\l\l\l\l\\l\“\\l\

E/Sx%mm

—

:\M,

[OWN =5 DIRICHEZ T %,
Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

10




77 %% / Differential / Gear Differential

Différentiel / Diferencial

26x6mm FIEX
F/H Screw
SK Schraube
Vis F/H 2.6x6mm

1.5 x 8.8mm £~
Pin
Stift
Axe 1.5x8.8mm
Pasador

FIYaMvh
Differential Shaft
Welle Differential
Noix de cardan
Salida diferencial

— s

@®5x12x0.15mm VL4

Shim
Unterlegscheibe
Rondelle de callage
Arandela

@ smm ou vy
O-ring

O-

Ring

Joint thorique

PAAS
Shaft

Welle

Axe 3x23mm
Eje 3x23mm

FIRRILFY (L)
Differential Bevel Gear (L)
Getrieberitzel (L)
Pignons de différentiel (Grand)
Pifén Diferencial (G)

\\\‘\\\“’%
= S
TN
FIRNILEY (S)
Differential Bevel Gear (S)
Getrieberitzel (S)
Pignons de différentiel (Petit)
Pifén Diferencial (P)

N

!

2

U7

\
7

2.6x6mm

EX DT EITIER.

Do not overtighten screws.
Schrauben nicht liberdrehen.

Ne pas serrer trop fort les vis.

No apriete demasiado los tornillos.

TR EED,
Apply grease.
Fetten.
Graissez,
Aplicar grasa.

™ -5 L CHEIZ TSR,

=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

1



1 4 X w2 3 Y /Transmission / Getriebe
Transmission / Transmision

@5x10x 4mm 7Y >4
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@10x15x4mm ~FY> Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@®5x15mm FILIVvr Tk
Aluminium Shaft
Welle
Axe 5x15mm

I et

1 5 X w3 /Transmission / Getriebe
Transmission / Transmision

3x 10mm RYIAYIIE R
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

................... 1 R=ILF7T) R 3x10mm
Ball Differential Grease
5— Modellbaufett
@5 7x7.5mm . Graisse de billes de différentiel

Gleitlager Grasa diferencial

Bague

@ Casquillo ’

R—=ILTFT7TYR

Ball Differential Grease
Modellbaufett

Graisse de billes de différentiel
Grasa diferencial

FIFY
Differential
Gear Differential
Différentiel
Diferencial

[ V) A &ED, 1 R1E&, L HERIFA, AR,
L7521 Apply grease. LMW | Temporarily tighten. For Left, For Right.
Fetten, Vorlaufig festziehen. Links Rechts
Graissez. Vissez temporairement. Gauche Drolte
Aplicar grasa. Apriete de manera provisional. Izquierda Derecha

12




1 6 E—4%—<"7 >k /Motor Mounts / Motortréger Sx25mm
Supports moteur / Soportes motor
3x25mm RYIAYIZAER 3x25mm
Button Hex Screw

Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

'll\l\\\l\l\llllllll\\\l\l\llll\ll\lll\\l\l\\\ll\ll --- 4

() #r035 2, () 3EMMEI YA Y HREXDROEBRNE S LB B
Tighten securely. Make sure that the 3x25mm button hex screw does not stick out of the plate.
Gut festziehen. Darauch achten, dass die Enden der 3x25mm Schrauben nicht aus der Platte herausragen.
Visser a fond. Vérifier que la vis hexagonale de 3x25mm ne ressort pas de la platine.
Apretar de manera segura. Asegurese que el tornillo 3x25mm no sale fuera de la placa.

1 7 XA > ¥+ /Main Gear / Das Getriebe
Couronne principale / Corona principal

Aamm 7 IV IRFA/ArFy ~
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

B / White / 8D
WelB / Blanc / Blanco

B / White / 82
WelB / Blanc / Blanco

4mm /<®

A @ #318mm
/ approx. 18mm

0
ca. 18mm
environ 18mm i
aprox. 18mm

MEMEEDLE D, MAREZWELSITERT 3,

Align the ™4 & [M grooves. Prevent them from becoming sandwiched.

Achten Sie darauf, dass der Ring sauber in die Fuehrungen des Hauptzahnrades passt.
Aligner les encoches de I & [Y] et les placer comme indiqué sur le schéma.
Alinear ™ y [ en las ranuras. No las apriete demasiado.

10 20mm

RYFTORT, G INIED: EN @ ETH. BEREEY 3.
Compress with pliers. Remove flashing. When running, re-adjust.
Mit einer Zange zusammendruecken. Grate entfernen. Im Betrieb nachstellen.
Compresser avec une pince plate Ebavurer. Ré-ajuster a l'utilisation.
Comprimir con unos alicates. Cortar el sobrante. Reajusta a la hora de rodar.

XYOYIHEES, =

Apply threadlocker (screw cement). True-to-scale diagram.

Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung.

Appliquer du frein filet. lllustration a I'échelle.

Aplique liquido fijatornillos. Dibujo a tamafio real.

13




') 474 > JX— X7 — | Rear Shock Stay / Hintere Dampferbriicke 3x12mm KIVAYHIIER  3x22mm v v TER

Support amortisseurs arriere / Soporte amortiguadores trasero Button Hex Screw Cap Screw
Inbus-Halbrundschraube Inbusschraube
Vis BTR & téte ronde Vis
Button hex tornillo Tornillo allen

(i 2 ([ O - 2

3x18mm RIYAYIAER  3mm 7Z2IF vk

Button Hex Screw Flanged Nut
Inbus-Halbrundschraube Stoppmutter
Vis BTR a téte ronde Ecrou épaulé

Tuerca con collarin

Q ZDREFS,

Use this hole.

3x18mm :
Dieses Loch benutzen.
3x18mm Utiliser ce trou.

Utilice este aguijero.

1 9 A7 /X)L2 ~v R /Rear Bulkhead / Getriebekasten, hinten
Cellule arriere / Caja Trasera

3x10mm RIYVAYTREZX  @)3x7x 1mm FFHT—

Button Hex Screw Plastic Collar .
Inbus-Halbrundschraube Kunststofflager @; ‘—(\j)’
Vis BTR a téte ronde Palier plastique S

Button hex tornillo @ H Casquillo plastico
(i + (O) || 5

@4.8mm K—L25v KL @3x7x2mm F5HT— @/9

Ball Stud (L) Plastic Collar
Kugelpfosten (L) Kunststofflager
Vis a rotule (L) Palier plastique

Rétula (L) Casquillo plastico
Ofjmmm - e Q) 2

20 )47 + > — / Rear Chasiss / Hinteres Chassis
Chaéssis arriere / Chasis Trasero

3x8mm HYIAYIIEXR

£/
F/H Hex Screw H Q G Top / Oben /

Inbus-Senkkopfschraube Haut / Arriba
Vis BTR a téte fraisée
F/H hex tornillo

i . » . [ RF | .

() xFritme,
The letter must face the correct direction.
Die Buchstaben-Markierung muss in die korrekte Richtung zeigen.
La lettre doit étre dans la correcte direction.
La letra debe estar en la direccion correcta.

SR U THINZI TSR, / Pay close attention here! /
=8 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

14




2 1 Y A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

3x8mm YIAYIZAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

@927y
Suspension Bush
Lagerbuchse fiir Authdngung
Bague de suspension
Casquillo Suspension

0O s

@3 x 44mm ¥v 7k
Shaft
Welle
Axe 3x44mm
Eje 3x44mm

22 XA >+ — [Main Chassis
Das Chassis / Chassis principal / Chasis

3x8mm TIANYIIER
F/H Hex Screw
Inbus-Senkkopfschraube

Vis BTR a téte fraisée A
F/H hex tornillo Q% ~
4 AP
i 1| &S
%.

3x8mm(F/H) 3x8mm(F/H)

23 U+ £+ 7R v 2 X / Rear Gearbox / Hintere Getriebegehéuse 3x10mm
Carter de différentiel arriere / Caja de transmision Trasera

3x8mm HIAVIIER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée o
JYFvRy I

F/H hex tornillo
Dmmn _______________________ 2 Rear Gearbox
Hintere Getriebegehause

e N Carter de différentiel arriere
3x10mm RYUAYTAER Caja de transmision Trasera

Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

(- 2| € % <
==

| Q0
A@ =
3x8mm(F/H)

VZEEEU;BL:%HE‘ZT%Q 1}§JJ:1V>° t: AEITER.

Assemble left and right sides the same way. L] Temporarily tighten, Note the direction.
Bauen Sie eine linke und eine rechte Seite. Vorlaufig festziehen. Einbaurichtung beachten.
Assemblez le c6té gauche comme le coté droit. Vissez temporairement. Notez le sens.
Realice el montaje de igual forma en ambos lados. Apriete de manera provisional. Fijarse en el dibujo.

15




24 ') 474 > JX— X7 — | Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3x12mm REYIAYTIE X
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

(i R

25 ')47/X>JX— / Rear Bumper / Hintere StoBstange
Pare-choc arriére / Parachoques trasero

3x8mm BHIAVIZIEZ
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

3x10mm REUAYITIE X
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

(3
;EQ 155~ Bl TRIESUIE R

Q 3x8mm(F/H) Screws which were semi tightened in Page15 .
Schrauben, die nur voriibergehend angezogen wurden auf Seite 15, Baustufe .
Vis qui étaient semi serrées en Page 15 Pl
Los tornillos que fueron apretados de manera provisional en la Pagina 15 -

[OWN =5 DIRICHEI T %,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

16




26 7Y A>3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

(@

(7
N\

@

(]

J =

@4a8mm R—L2FvRL) @5x7x3mm HF— amm 75y IKFAOYF Yy
Ball Stud (L) Collar Flanged Nylon Nut
Kugelpfosten (L) Gleitlager Stoppmutter ) ]

Vis arotule (L) Bague Ecrou Nylstop épaulé
Rétula (L) Casquillo Tuerca nylon con collarin
Offumm - . Ol

@)3x7x2mm 73 H5— @)5x7x2mm gj;

Plastic Collar .

Kunststofflager Gleitlager @2x timm £

Palier plastique Bague Pin _Stift

Casquillo plastico Casquillo Axe 2x11mm  Pasador
@ |:| -------------------- o )| — 2

b @5x10x4mm R7Y>Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

27 X~ 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

Tuerca Nylon

of

3mm FAOYF Yk @3x7xemm 75h5— @D3x7x4mm F5HT—
Nylon Nut Plastic Collar Plastic Collar
Kunststoffmutter Kunststofflager Kunststofflager
Ecrou nylon Palier plastique Palier plastique

Casquillo plastico

@6mm 2Ry IYFryZ @3x395mm v 7k

Sponge Cap Shaft
Schaumstoff-Plattchen Welle
Joint éponge Axe 3x39.5mm

Protector esponja Eje 3x39.5mm

RS,
=

Q UV NTDBHENAL—ZREUBTH v FERHDZDEILDZ,
Do not over tighten nut too much to prevent binding in the rear hubs.
Muttern nur maBig stark anziehen, Querlenker darf sich nicht verbiegen.
Ne pas trop serrer I'écrou afin de na pas avoir une contrainte trop forte dans I'étrier arriere.
No apriete demasiado la tuerca para prevenir que se doblen los portamanguetas traseros.

7’

FEZOMEICHELT 3, 2 2ty MAZ TS (). JURERD,
Bl Assemble in the specified order. Assemble as many times as specified. Apply grease.

In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen. Fetten.

Assemblez dans 'ordre indiqué. Assemblez aussi souvent quiindiqué. Graissez.

Realice el montaje en el orden indicado. Repita las veces sefialadas. Aplicar grasa.

EEU THL TS,

=8 Pay close attention here!
Vaorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

% ERRU &S ICAITS,
Assemble left and right sides the same way.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

17




28 Y H A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

@48mm R—ILTY R (L) @ 48mm R—LIV K (3L)

Ball End (LL) Ball End (3L) =
Kugelpfanne (LL) Kugelpfanne (3L) . /@E (BL) = @) (Lh)
)|

Chape (LL) Chape (3L)

.......... 2 R approx. 38mm / ca. 38mm /
N . environ 38mm / aprox. 38mm X1
@3 x52mm 7Iv 2O YR - -

Adjust Rod Gestaenge
m
'

Biellette réglable Tirante ajustable

4
o I o 2

8 T
#3smm/
approx. 38mm / ca. 38mm /
environ 38mm / aprox. 38mm X 1

) soszthERY, BOH2H,
The side with the step is a reverse screw. Projection. Note direction.
Die Seite mit der Markierung besitzt ein Linksgewinde. Einbaurichtung beachten.
Le coté avec le déport est le pas inversé. Projection. Attention au sens !
El lado indicado es de rosca inversa. Rebaje. Fijese en el dibujo.

29 Y AR> > 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

L
BOBEF,

Projection. Note direction.
Einbaurichtung beachten.
Projection. Attention au sens !
Rebaje. Fijese en el dibujo.

1 1ty MATZTS (). TR, W 7L TR TA, L ERI. AfF. [WHEERL &SI,

Assemble as many times as specified. True-to-scale diagram. =l P2y close attention here! For Left, For Right. Y Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Varsicht! Wichtiger Hinweis! Links Rechts Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent quindiqué. lllustration a I'échelle. Attention! Avis important! Gauche Drolte Assemblez le coté gauche comme le coté droit.
Repita las veces sefialadas. Dibujo a tamafio real. Preste atencion. lzquierda Derecha Realice el montaje de igual forma en ambos lados.

18




30 XA >+ >— /Main Chassis
Das Chassis / Chassis principal / Chasis

3x8mm YIAYIZAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

i 4

3x 10mm YAy IIE R
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

i

/)
g /(.
-*@}’(s“w?&a
07—

3x1 Omm/g

3x10mm

E\SXBmm

3x8mm

31 4"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
I
I
I
I
I
I
E2.5 :
3 1
. I
E25 EUVY ' \ |
E-ring 1
E-Ring E2.5 !
Clips 2.5mm @ :
Clip E2.5 QY X
() S — 8 =) !
I
(©5.8mm R—LTV R | I
Ball End E2.5 |
Kugelpfanne % :
Chape

Rétula |:(>
------------ 4 |
I
I
WM& >ix—vv 7k (50) 7Ny A (50) 1
Shock Shaft (50) For Front (50) !
Kolbenstange (50) Vorne (50) :
Tige d'amortisseur (50) Avant (50) |
Eje amortiguador (50) Delantero (50)
mmm I
e > (urmeGs
For Rear (58) :
@5 >ix—v 7~ (58) Hinten (58) \
Shock Shaft (58) Arriere (58) |
Kolbenstange (58) Trasero (58) 1
Tige d'amortisseur (58) !
Eje amortiguador (58) :
0 M !
.......... 2 :
I

©

10

20 30 40mm

7AY A K28mm
For Front approx. 28mm
Vorne ca. 28mm

Avant environ 28mm
Delantero aprox. 28mm

YA #36mm

For Rear approx. 36mm
Hinten ca. 36mm
Arriére environ 36mm
Trasero aprox. 36mm

A0 7oy rAE (38)

For Front (38)
Vorne (38)
Avant (38)

OPREICH!
For Rear (46)
Hinten (46)
Arrigre (46)
Trasero (46)

Delantero (38)

70y ~A
For Front
Vorne
Avant
Delantero

U H
For Rear
Hinten
Arriere
Trasero

Q Vv 7 NChEER, DHD,

Cover the shaft with cloth before gripping it

with pliers.

Schutzen Sie die Kolbenstange mit etwas Stoff

oder Papier.

Pour ne pas rayer avec la pince, protégez la tige
avec du papier ou du tissu.
Cubra el eje con un trapo para evitar rayar el eje.

21ty MEIZTZ (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

X2

19




70V KA
X2 For Front
Vorne

32 4> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

JOVME /4500  UTH /4350 e o

For Front / #500 For Rear/#350 !

Vorne / #500 Hinten/#350 ! UV H

Avant / #500 Arriere / #350 For Rear

Delantero / #500 Trasero / #350 Hinten
Arriere
Trasero

e

EX kY
Piston
Kolben
Piston
Piston

Pull down the piston and slowly fill in oil.

Kolben nach unten ziehen, langsam mit Ol befUullen,

Placer le piston en position basse puis
remplir doucement d ' huile.

Tire del piston hacia abajo y rellene con aceite.

AL—RICEN HHERRT B0

AL—RICEIHVEWE E (K,

1IN ZEANETY,

Ensure smooth piston movement,
Should a piston not move

@ o> ERoHEFTALERT,
Add oil one more time up to the brim.
Dampfer nochmals bis zum Rand befiillen.
Ajouter de | " huile encore une fois, jusqu ' au niveau.
Rellene de aceite hasta el borde.
smoothly.

@ E@LC?J‘B?'E.'\ 373/3\117':71"(}.1/’&/3\% <IN ’éﬁﬂﬁlf%o i Der Dampfer muB sich leicht
Put @) onto OAD, wipe up any excess oil and screw on (1) together with @. | bewegen lassen, ggf. die
Setzen Sie die Dampferversch-luB kappe auf und schrauben Sie den Befiillung wiederholen.

Démpfer zu. Wischen Sie ausgetretenes Ol vom Dampfer ab. [ S "assurer que le piston puisse
Installer la membrane @) sur le corps Q). supprimer les exces 0 opére doucement. sinon
Do : i g 0
d ' huile et visser le bouchon (1) avec (1) . | Asegurarse que el piston se
I
I

() po<hLTEE TEELS,

Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air. J v\ .

Ahora mueva el piston hacia arriba y hacia Coloque la membrana @ en (9. limpie el aceite sobrante y mueve suavemente arriba

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
Q EARYETH. AL ERONEETANS, |
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
: cologue (1) enroscando (@) .

abajo para eliminar las burbujas de aire. y abajo.
S - ! 7RAYhA UvH
3 3 %>//%— ] Shock Absorber / StoBdampfer | AN orE
Amortisseur / Amortiguador | Vorne Hinten
| Avant Arriere
l Delantero Trasero
'

70 N $98mm rpppprpppprpppprmm]
For Front approx. 8mm
Vorne ca. 8mm 0 10 20mm

Avant environ 8mm
Delantero aprox. 8mm

YA #H10mm
For Rear approx. 10mm
Hinten ca. 10mm
Arriere environ 10mm
Trasero aprox. 10mm

|
CA=PaN:IO) [
For Front (S) !
Vorne (S) |
U4 (L) Avant (S) |
|

|

|

|

|

For Rear (L) Delantero (S)
Hinten (L)

Arrigre (L)

Trasero (L)

%/@ @s8mm 757y va

Plastic Bushing
Kunststofflager
Palier plastique
Casquillo plastica

Q A7V VTR, R7Y T EEDHTD) AN
For adjusting the spring tension. Compress the spring and install @ -------------- 4
Zur Justierung der Federvorspannung. Drlicken Sie die Feder zusammen und schieben Sie @ auf.
Permet d'ajuster la tension du ressort. Compresser le ressort pour monter (7). @ 5.8mm FSHR—JL
Para ajustar la tension del muelle. Comprima el muelle e instale (7). Plastic Ball
HEORERNKELCES LS, ETLELS () ZHRET 2. Kunststoff-Kugel

Entretoise plastique

Adjust (@ while model is running so the front and rear are same height. Bola plastica

Die endgueltige Justierung erfolgt auf der Rennstrecke.
Ajusterafin que le train avant et arriere soient & la méme hauteur.
Ajuste mientras el modelo esté rodando para que los delanteros y traseros tengan la misma altura.

2 24y MAZTZ (B, / Assemble as many times as specified. /
Sooft wie angegeben zusammenbauen. / Assemblez aussi souvent qu'indiqué. / Repita las veces sefialadas.

20




34 70> hY AN 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

3x12mm RYIAYIZER @amm TS5+~ —
Button Hex Screw Plastic Nut
Inbus-Halbrundschraube Kunstsoffmutter
Vis BTR a téte ronde Ecrou plastique

Button hex tornillo N Tuerca Plastica
(i S : (@) [ 2
@3x7x2mm 75 H5—
Plastic Collar

Kunststofflager
Palier plastique

Q TONREWES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.

VS
»;}ﬁ"

70y N GE)
For Front (Short)
Vorne (Kurz)
Avant (Courte)
Delanteros (Corto)

35 U A>3 / Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

3x 12mm REVAVIAER ®3mm 75+ vk
Button Hex Screw Plastic Nut
Inbus-Halbrundschraube Kunstsoffmutter
Vis BTR a téte ronde Ecrou plastique

Button hex tornillo N Tuerca Plastica
(i [ . (© [ 2

@3 x7x1mm 75 HT—
Plastic Collar
Kunststofflager
Palier plastique

Q CDONREES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

= (2]
2R

VYA (R)
For Rear (Long)
Hinten (Lang)

Arriere (Longue)
Traseros (Largo)

N

3x12mm

%EEED;Btzﬁﬂﬁréa [ 255 DIRICHEII T 5o ERU T TS,

Assemble left and right sides the same way. Assemble in the specified order. Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. In der angegebenen Reihenfolge zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le coté droit. Assemblez dans l'ordre indiqué. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado. Preste atencion.

21



36 AT 7)Y —iR / Steering
Lenkservo / Servo de direction / Servo de direccion

Servo

ATF7Y Y TY—iR
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

Foe 250 AVAY
F -+ FUTABA, ORION

3 x 10mm REUAYITIE X
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x 10mm HIAvIZE R
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

F/H hex tornillo
i 2 Orfjm

3x10mm v hEX

Set Screw
Gewindestift
Vis BTR 3x10mm

Prisionero 3x10mm

(i 4 M- i

B 4.8mm K—L25v K (S)E
Ball Stud (S) Black
Kugelpfosten (S) Schwarz
Vis a rotule (S) Noire
Rétula (S) Negra

@ 4.8mm R—LT> K (@)
Ball End (Short)
Kugelpfanne (Kurz)
Chape (Courte)
Rétula (Corto)

|

3x10mm

YRR

Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

37 707K / Radio / RC-Anlage
Radio / Equipo de Radio

E3=

Receiver

Ezncp:afa?ger Antenne
pteur Antena

Receptor

T —7

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

A1y F
Switch
Schalter
Interrupteur
Interruptor

FUTF
Antenna
Antenne

=

Q P Y—DRY Y MNTET,

Pass the cord through the slits of the chassis.

Kabel durch die Schlitze im Chassis flhren.
Passer le cable dans I'encoche du chassis.

Pase el cable a través de las ranuras del chasis.

=

@ %I —%ZLAD,
Insert connector.
Stecker einstecken.
Connecter la prise
Insertar el conector.

FUFFINAT 4 _ ] )
Antenna Tube 1. 277U 274 =R
Antennenrohr )  Steering Servo
Tube d'antenne \ Lenkservo
Tubo Antena Servo de direction
3 Servo de direccion
ZE—I\:P/'\D—E_(ESC) CH2 ooao
Electronic Speed Controller o 2. 2¢=Ravk0O-5—(ESC)
Mechanischer Fahrtenregler Electronic Speed Controller
Variateur mécanique Mechanischer Fahrtenregler
Variador de velocidad Variateur mécanique
Variador de velocidad
N\ J

W)
Double-sided Tape

Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

I

I

I

I

SN\ Nl

= X I
"?T\\ !
)
W& — 7 :
I

I

I

I

I

@ I—RERLT Y T THRRS,
Bind the wires with strap.
Kabel mit einem Kabelbinder sichern.
Lier les cables avec un collier.
Sujete los cables con una abrazadera.

22




3x6mm RYVAYIIER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

38 E—% — / Motor
Motor / Moteur / Motor

3x6mm FvvITER
Cap Screw
Inbusschraube
Vis

3mm Ty Iy —
Washer
Scheibe

Rondelle

() B80T EMEO S TEET 5.
Tighten the screws with one sheet of paper inserted between both gears.
Legen Sie vor dem Festziehen der Schrauben ein Stiick Papier zwi-schen beide Zahnréder.
Serrez les vis en insérant une feuille de papier entre les dents des pignons.
Apriete los tornillos colocando un trozo de papel entre la corona y el pifion.

39 JXw 7 U — /Battery
Akku / Accu / Bateria

TvoEy
Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

Al B 220
V)l _@

I

X RIS A fho III’HJV [NERA t{ ME ISR,

Must be purchased separately! t4@l Cut off shaded portion. Note the direction.
Das Teil ist nicht im Bausatz enthalten! Schneiden Sie die schraffierten Flachen heraus. Einbaurichtung beachten.
Doit étre acheté séparément! Coupez la partie grisée. Notez le sens.
Debe comprarse por separado. Corte la zona oscurecida. Fijarse en el dibujo.

23




40 "7« / Body Shell
Karrosserie / Carrosserie / Carroceria

41 2% / Painting / Lackierung
Peinture / Pintado de la Carroceria

@ zEdiic, AT ESRESRS,
Before painting, use a neutral detergent to remove any oil residues and dirt.
Bevor Sie beginnen, reinigen Sie die Karrosserie griindlich mit einem milden Haushaltsreiniger.
Avant de peindre, nettoyez la carrosserie soigneusement avec un produit vaisselle.
Antes de pintar, lave la carroceria con agua jabonosa, aclare y deje secar.

@ 2513/ T IBELSEL LTI, © 226 KPP FAOREL =LY — M 2EHLTHL,
Refer to the pictures on the box for the color scheme. \K\\ After painting, remove the protective film from the body shell.
Nehmen Sie Bezug auf die Verpackung, wenn Sie lackieren. Ziehen Sie den Schutzfilm von der Karrosserie ab.
Reportez-vous aux illustrations sur la bofte. Enlevez le film protecteur de la carrosserie.
Tome como referencia la caja de su modelo para pintar. Una vez terminado el trabajo de pintado,

retire el plastico protector.

P TERA L —HhT—TIRT + REIZRES 2,
Paint the body shell from the inside using Kyosho spray colors.
Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho.
Pinte la carroceria desde el interior utilizando sprays

42 R7 « / Body Shell ( = B N
Karrosserie / Carrosserie / Carroceria 3mm Fh—L @
Decals,
Aufkleber,

Autocollants,
Colocacion de
Adhesivos

TFTh—=I

Decals,

Aufkleber,

Autocollants,

Colocacion de Adhesivos 3mm

[Czhvy g3, [l 6GmmDONEH TS (F) o

i Ct off shaded portion. Bmm) Drill holes with the specified diameter.
Schneiden Sie die schraffierten Flachen heraus. Bohren Sie Lécher im angegebenen @.
Coupez la partie grisée. Percez des trous dans le @ indiqué.
Corte la zona oscurecida. Perfore agujeros con la medida indicada.

24




43 7R7"«r / Body Shell 2x6mm TPE X 3x8mm RYVAYIRER
Karrosserie / Carrosserie / Carroceria TP Screw Button Hex Screw
LK Treibschr Inbus-Halbrundschraube
Vis TP 2x6mm Vis BTR a téte ronde

Tornillo 2x6mm TP Button hex tornillo

-------------------- 8 (Imm]z

3x8mm TIANYIIER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

3x8mm(F/H)

E73xemm(l=/H)

44 7 11—)JL / Decals / Aufkleber
Autocollants / Adhesivos

HofiEic @ hSIECTH—ILEES,

Apply the decals to the positions indicated in numerical order.
Tragen Sie die Aufkleber in der Reihenfolge ihrer Nummern auf.
Appliquez les autocollants dans I'ordre de leur numéro.
Coloque los adhesivos siguiendo el orden indicado.

Ny AORBRHUMBEOTFH—ILF > IN—=TT,

The decal numbers between brackets are only for the opposite side.
Die Aufkleber in Klammern sind fiir die andere Selte.

Les autocollants entre parenthéses sont pour le coté opposeé.
Los numeros entre paréntesis son para el lado opuesto.

[N %5 DIRICHEL T 2. V ERRU &L SICHEIZTS, CO=zhy b2,

le in the specified order. Assemble left and right sides the same way. 7 Gt off shaded portion.
In dér angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Schneiden Sie die schraffierten Flachen heraus.
ssemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le cété droit. Coupez la partie grisée.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Corte la zona oscurecida.

25



4 54V &RA—JL / Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

By )IEHTOS YA ERA—ILD

DRZFBICHEEEERAER UEET %o

After fitting wheels to tyres, apply instant
glue as shown.

Setzen Sle dle Relfen auf die Felgen und
lassen Sie einen Tropfen Sekundenkleber
In der Naht zwlschen Reifen und Felge
entlang laufen.

Aprés assemblage, collez le bord du pneu
sur la jante.

Apligue pegamento cianocrilato en la junta.

46 4V &K1 —J)L /Tire & Wheel
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<Uv >

< Rear >

< Hinten >
< Arriére >
< Trasero >

<7AYb >
< Front >
< Vorne >
< Avant >
< Delantero >

4mm 7SV IRFAOYF Y N Q4mm L
Flanged Nylon Nut R
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin Q —EYvy—h5RIULTERYT 2,

Unscrew the wheel nuts from the chassis, mount the wheels and retighten the nuts.

Schrauben Sie die Stoppmut-tern los, montieren Sie die Réder und ziehen Sie die

4 Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés, montez les roues et reserrez les écrous.
Afloje las tuercas del chasis, coloque las ruedas y apriete las tuercas.
P FEEER THRET %, 4 4ty MEZTZ ), V EHRU &S ICHEZ T2,
(%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu’indiqué. Assemblez le c6té gauche comme le cété droit.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

26




47 RT 4 <> K~ /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

3x6mm RNy 7 IEX
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

PR %
Hook Pin
Karrosserieklammer @
Goupille
Clip carroceria

--C

-
@U VIV, HOLSICHIFTHE ERALIETT,
Slightly bend the hook pins as shown in the diagram for easier removal.
Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie comme indiqué.
Doble ligeramente las presillas de carroceria para facilitar la instalacion.

Q%@j}#%

NEBD DA > =BT 2I5E / Attaching included wing 3x8mm

Montage des Heckspoilers / Fixation de l'aileron / Instalacién del aler6n incluido

3x18mm RYUAYIZE R
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

3x8mm YIAYIIE R
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

F/H hex tornillo
(o - 6 [ 2

Wl %55 DIBICHHNI TS, / Assemble in the specified order. /

In der angegebenen Reihenfolge zusammenbauen. / Assemblez dans l'ordre indiqué. / Realice el montaje en el orden indicado.

27




6¢

8¢

1esApeas ga vNILTIN

MGLOIHINN (7))

LO-LO9NIN
\\aﬂa@ S

<o
“ L0-109NN(9)

g80SAN

. suooous @) +—@)
N

N

L9SINN

_--77 TN s0onn @) @/@
< @ =
m8§:@|@ T
-

.-

N

, 5@
L EHHAN \

N =

S\ ELIAN $1100958 [

< 82NN 7LINN @)

: 15026 @)—])

N

N

@ *\_ SLL009HE N
N
h @&@
N // X
i N G
///m._.—oo_mvmm N ./////
®
N
N

FO-F09NN

\ﬁ ogzv1()
£09INN )

{
%:&o&@
N
,,/ %@uﬂ@ SLONN ()
N
N
N

FEEBLYHE / NOILYHOJHOD OHSOAM 0102 1y6ukdod ©

N

*\ 890SNN Q9

moo_zE@L,qw
505NN @|\. @ _

S 1100948 [7)

N
DN
|
|
'
|
|
|
'
|
|
|
1
|
|
'
|
|
|
!

H12026 @%

\ o It
erevl

HL20.6 e&

H12046(%)
gleevl
b I

o ) P

S l] Ars
)
Hlc0.6
@ 62LANN
20-901e8

?
a12evi16)—a

12626 @‘M
r

dleevl

dleevl e

g1eevi@)

D e0026 @
LEINN (&)

& i
@/m 122V
;
; 12626 1)

a12ev16D)

SSPODHO (S6)

e .

N

10-€61SM @)

L0686

10-109WN ()
Q\%LW\M

L0-LO9NIN

opeiedss Jod uspusa 8s ou sezaid se] ap seunbly jugously!

jebueyosi ap sedaid swwod Jsjayoe & sed Juos au sedaid senbjeny juonuany
iUDIRIEUIS BJie1ZIes/T TR 1IIU PUIS Blie] 8BIUIF jIUDISION

isued areds se pjos jou a1e sued JWos Jeyl 310N

LR GALA=NEN LN LA N /85—

3031ds3a

331V123 3INA

OYNNNHJIFZSNOISO1dX3

M3IA @3Aao1dx3
E#H& @




ARTIN—=Y

SPARE PARTS

% FOR JAPANESE MARKET ONLY.

VACE4 AR (F—No.& A |k ES VAGVE AR (F—No.& A |k E(
Part Names Quantity () Part Names Quantity (F2aA)
umi13| SMmA 2 @®x6 263 | |umesz| Bl A/t Vb %’ % % % » 1155
U125 g Gear shart " | @ ®x2 Josm 8
umizs| 4o S | x4 420 | - |UMBE81| Gioar Bocy Set (ULTIMA DB x1 3090
UM129 ﬁ;gm’*g;,,’gjdﬁs‘y) RO T @xa 420 | |umpsst| 30 (ﬁl_(T’T,\),ILA%‘B)VDB) @ x 1set 630
UM131| £ont Hings Pin Brace | @ X1 210 | M%) Wieel (BlackomaU TiA 5oy | B X 2 735
UMS152| Gt prion Goar 19T | @1 a0 | Jowrsor| 52 SR G T sey O x2 1575
UMSO1| #1617 Buknana (Ras) | @@ @@ 630 | [ UMWI01] id Sl dpeion St Front one)| @ % 2 525
UMS02| £1511 Sbspension Mount (E5)| @ @ 1 420 | (PR3] Feton ek Boaring rionaltnen| B 4 840
US048 | B iror Set (RES) 1 578 | [P5"| Teton omils searng (10| @ % 2 525
s | 757 (epemes sy 0 |@@O@@x1 | ars| M G vt (e | @ *2 a6
Cront Kol & b e | | 270578 Jesre
o T S o) oo sl 70 |8ne
| ST Kot ) WQTE T2 | [upawr| 30208 270 O g
T i . QT ws| oo bt R AOTE | o
o1 e A | @ 0] [o| i 5 B [0
e A i O e || ZaZio BB (o
Umstg| AT F T ;:ftj(F';BéF){BS) @@ x1 1680 | |LA242 ijfj; ah '(:'S‘)y (EXE%?) (ZX-5) @ x 2 420
o P G @@@r | wo| |en| et inabiad B
umsss| ZH2 &7 Q;;fg}gfms) @x1 525 |  |oRGossS| g o 8_2";/97‘ @ x4 420
UM556 ge:r%io/ctkgéf (E'I'(EETS) X1 630 V\(13511le_9 S/haoc/k%:;:; (éluje(/sz}cl:/s_) 2p0s) X2 525
T i CETY | [ st L
UMS558 égﬁefy%th(Lﬁ;sg\ RT8) @x 1 s25 | V950 S{h%cjk%l#a*f; ?s&fﬁffz”;’l%p ) @x2 630
T S s Y | [ S 0
T SIS o | [ T @
T sy |BBBBT || [0 L et [0
Plasilc Parts Set (4 pos) @x2 7o7018| S29T 2~ @x1 1890
T oy NP g I T ki
UM605 Ef?efiﬁﬁat. ée;r(ggt)(so) OB®x s25 | | %200° geﬂf(%%%%) 5775
2.6x6mmt S £ X 82106 | Z{5H (KR-6)
2.6x6mm Flat Head Screw X 4 -08 | Receiver (KR-6) 5775
UMB08| & amnsion Arm 5ot (00) | @®@®@x1 | 735 | [82202L| berrey caarer £ WRare 8400
UMB07 h);;n%ﬁa:s%?sgo) @x 1 1890 | [o2051 |2 ]ImmE >~ @x 10 315
UM608 /B\at/t;)lljs_péé;r_ F?;a_m((TLJ}II:?I'_-H&A7 gg; X2 420 92921 Ste,rrv}cfs_a?/:e:rL 'Fugs&;f gplﬁir;/gj OO@x1 525
UMB09| Zrort whee Shat (50) -~ | @ 2 525 | | 97002 | ot e hesreize)] @ 10 263
UMS10] Girontil B Goar So1 G0 | @ @x 2 @ x4 630 | |7755° | Acumt Rod (sxsommmpen” | @ X2 840
UMS11| Zironticl Gase Pasking (50) | @ 315 | {07021H| S Rl End 8o 000 | DB Bx 6 420
UM612| Biimarrin gh(a?t?.)S‘,C) @@x2 735 | |97031 gfl;ﬁézl‘ x 10 263
UMe14 ieir;’v;?;fgaﬂ g‘%) X2 945 /S;me of the pgrts included ar,e :;t available as spar;a\pa;ts. Pur::hatseo
UMe15 Swingshaft (84) @@Mx2 945 optional parts instead.
UMe31 | G e ez P 945
®®®x2

30




A7 avici—y(Q)

OPTIONAL PARTS (1)

% FOR JAPANESE MARKET ONLY.

OPTIONAL PARTS

ACAVEA SRS Y 7E il A E AR e 7E it
. Part Names Description (%) Part Names Description (F2aA)

LA244 | U+/\7 (OF-4.740.5/RB5ZX-5 3 KLY XB) | @) & s, AZNR=BIZA YTV v 7 (SC) | @ (& k.

-05 | Rear Hub (OF-4.7/#0.5/RB5/ZX-5 Middle Sus) | Replaces @. 630 | |UMWGOT| yniversal Swingshaft (SC) Replaces @, @. | 4725
SPH X 7w 1 (POM/BPCcS/ZX-5) | @& 5s#s, R—L77%v b (7L 7« YSCIDB/RBS/RTS)

LAW32| sp Suspension Bush (POM/8Pcs/ZX-5)| Replaces (2. 5251 \UMWBO2| gy Diff Set (ULTIMA SC/DB/RB5/RTS) 3990
AF—)LE=F>F+ (16T) WO117| /\— RE =7 > (17T-48P) 703 BEPLIAN)

UM316| Steel Pinion Gear (16T) x1 420 Z | Hard Pinion Gear (17T-48P) X1 paanodzed dumm | 925
AF—)LEZA>F (17T) W0118| /\— R E =7 > (18T-48P) 703 BEPLIAN)

UM317| Steel Pinion Gear (17T) x1 420 Z | Hard Pinion Gear (18T-48P) X1 fad anodzed auminum | 922

UM318| ZF—JLE=A > %1 (18T) x 1 420 W0119| /\— R E =7 > (19T-48P) | TIREEIRAN] e

Z | Steel Pinion Gear (18T) Z | Hard Pinion Gear (19T-48P) X1 bard anodized aluminum

UM319| AF—JLEZA > F1 (19T) x 1 420 W0120| /\— R E =7 > (20T-48P) 1 THIBEPLRAN| oo

VA Steel Pinion Gear (19T) Z Hard Pinion Gear (20T-48P) X1 bard anodized eluminum
UM320| RF—JLE=> %+ (20T) x 1 420 Wo121| /\—RE =7 > (21T-48P) | TIREEIIRAN] e

Z Steel Pinion Gear (20T) Z Hard Pinion Gear (21T-48P) X1 bard anodized aluminum

AF—)LEZA>F (217T) Wo0122| /\— R E =7 > (22T-48P) 703 BEPLIAN)

UM321| Steel Pinion Gear (21T) X1 420 Z | Hard Pinion Gear (22T-48P) X1 faganodzed auminum | 922
AF—=ILE=A > FY (22T) Wo0123| /\— R =7 > (23T-48P) 73 (FETLRAB)

UM322| gteel Pinion Gear (22T) x1 420 Z | Hard Pinion Gear (23T-48P) X1 b anodized dumnum |~ 925
2F—)LEZF > F+ (237T) W0124| /\— RE =7 > (24T-48P) 713 (BETLTA )

UM323| steel Pinion Gear (23T) X1 420 7" | Hard Pinion Gear (24T-48P) X1 o anodized dumum |~ 922
AF—)LE=F > £+ (24T) WO0125( /\— R E =7 > (25T-48P) 703 BEPLIAN)

UM324| Steel Pinion Gear (24T) x1 420 Z | Hard Pinion Gear (25T-48P) bard anodized dumum | 022
ZAF—)LE=FA>F+ (25T) 7ILZ 75— (Bmm/E/ 7 )L—/6pcs) | @ @R £y T4V 7H)

UM325| Steel Pinion Gear (25T) x1 420 WO0143 | Aluminum Color (San/BIue/Gpcs) Replaces @,@. 473

UMH601[ R+ =)L (2 JL/\—/2pes/7 LT « ¥ SC) 7ILZHZ— (8x7x2/7 )L—I6pcs) | @& s,

S Wheel (Silver/2pcs/ULTIMA SC) 1050 WO0144 | Ajuminum Color (8x7x2/Blue/6pcs) | Replaces . 525
A—RYAVRY v h£¥Ry 7 Z (RB5) | @, @ & 3hs, 7L HhS5— (3x7x1/7 )L—/6pcs) | @& 3,
UMWS04 Carbon Composite Gear Box (RB5) | Replaces @0, @). 735 WO0145 | Aluminum Color (8x7x1/Blue/6pcs) | Replaces @. 525
A=Ky IAVRY Y b)Y+ ¥—(RB5) | @& i, W0201| 5.8mm/\— K 7R—JL (5pcs) [N
UMWS0B| Carpon Composit Rear Chassis (RB5) | Replaces @. 735 H | 5.8mm Hard Ball (5pcs) Replaces @. 735
UMW506 H—IRYAVRIy MUY NILY (RB5) | @&z, 630 W5196( ARy ba=h M) ey TALy kY 3y sty b 68) | 70> . 4515
Carbon Composite Rear Bulk (RB5) | Replaces @). V| Velvet Coating Triple Cap Thread Shock Set (38) | for Front.
UMWS508 48mmiR—JLAY v R (\A I ~4Pes) | @ &hammng 17 (kv7427F) 505 W5198| ARy hI=M TNy TALY R 3y 7y b (46) | )7 o 5040
4.8mm Ball Stud (Hi-Mount/4Pcs) | 2mm higher than @. V| Velvet Coating Triple Cap Thread Shock Set (46) | for Rear.
SPE—%—7L—h (RB5) @& 5t W5198| 2 7J > 7 (Ri#65/=75/2pcs) @i,
UMWS09| Sp Motor Plate (RBS) Replaces @. 1995 65 | Spring (RM651L=75/2pcs) @ * 2 | Replaces @. 630
7 )L =% ZiJLT — (RF/RB5) @&, W5198| 2 7J > 7 (RI#70/L=75/2pcs) @&z,
UMWST11 Ajuminum Suspension Holder (RF/RBS) | Replaces @. 1890 70 | Spring (R#701L=75/2pcs) @ *2 | Replaces @. 630
7 )L = ZiRJL5— (RR/RB5) @&z, W5199| 2 7J 7 (F/#70/L=55/2pcs) @,
UMWS12| Auminum Suspension Holder (RR/RBS) | Replaces @. 1995 70 | Spring (FH#70/L=55/2pcs) X2 | Replaces @. 630
SP7 - RS ¥+ (26T/RBS) @&z, W5199| 2 7 > 7 (F/#75/L=55/2pcs) @,
UMWS13| Sp ldle Gear (26T/RB5) Replaces @9. 473 -75 | Spring (F/#75/.=55/2pcs) @x2 Replaces @. 630
7+ R7JLE% AR5 — (RF/RB5 SP) | @ ek (v 51 v 78)
UMWS141 \¥ide Aluminum Suspension Holder (RF/RB5 SP) | Replaces @. 1890
74 R7 L% R/ — (RR/RB5 SP) | @ L %l (£ v 71V 7F)
UMWS151 ige Aluminum Suspension Holder (RR/RBS SF) | Replaces 1995
UMW516| ZIL3UP AT+ U7 b (0/RB5IZX-5FSIRTS) | BD & Zeife, 4410
-0 Aluminum Rear Hub Carrier Set (0°/RBS/ZX-5FS/RT5) | Replaces ().

UMW516| 7 L3 U¥N\TF4U7%y b (0.5 /RBSZX-5FSRTS)| @D & Zxifh, 4410
-05 | Aluminum Rear Hub Carrier Set (0.5'/RB5/ZX-5FS/RT5)| Replaces ().

UMW516| 7LSUPATF+ 7y b (1RBSIZX-5FSIRTS) | @D & 55ift, 4410
-1 Aluminum Rear Hub Carrier Set (1/RB5/ZX-5FS/RT5)| Replaces @Y.

A723a3vIk—Y(2)

ACAVE 2

Part Names

R

Description

>k 7E fff
(i:d)

K=Y %

Part Names

Pz

Description

% FOR JAPANESE MARKET ONLY.

K i
(t)

00 R S s |15 0] 1705 G A s o 5
oo SEAL 2T O | 1700 | B gt Bz TR e
oo | Bxt o7 S Ee [
o2 iy | B
1701KP ?i&gésie?né?efé‘” ()Flg)\(/M7) 1%“532 263 | |1796BL éél\l‘gla s)lﬁ;/cgn?ayTige_(gl(gg)b_) Code ﬁﬁiﬁg?@g | e
om0 Bl | B | (o8| S | ok i | 7
1702BK go?o?ér:: (Ii/7 B(Iléc/:lga‘ym %Ec); 336
e B[
1702KY) Flaeresoent Sirap ()L | 12,665 3%

31




* % % % %

* % % % % %

——|[ &= [T

VACVEA

Part Names

Y—IJL TOOL

R

Description

K 7E
(Hi:2)

ACE4

% FOR JAPANESE MARKET ONLY.

P

* 7E fffi

Part Names

Description

(HE)

SP Knife Edge Reamer Plus

Tool for making holes on bodies.

ACVES
Part Names
P —F X —% —mini

ILYKYwvY ELECTRIC

kS
Description
FEMYTY SV EE —=

(Fid)

IACVE4
Part Names

T4 2 BL Experience RY 7 MAE—4—(15T)

s6018 | 22XV EY RATY R (TL=)| TV —BUTREBAT VR o g7651 | XX T TV ARI VR ERIEY v TOFHRAY Y R | o000
Shock Pit Stand (Blue) Ideal for shock assembly Maintenance Stand Aluminum Stand for Maintenance.
SPHA 7Ty IU—— | RF1 DI NARKIFICER AML—=hU—=Y—(¢3.05) | 3mm7ROE v v FEREY—IL

36219 | gp knife Edge Reamer Tool for making holes on bodies. 1890 YKWOOT Straight Reamer ($3.05) | Smooth gaps in 3mm holes 2940

36219P SPHA 7Ty I)—R—=T | K71 DX > NARBIFICER 2100

SES

Description

% FOR JAPANESE MARKET ONLY.

K TE i
(Ftid)

36207 | Thermo Meter TNOOG Noncontact digital thermometer 1 set 2940 | ¥ |ORI28172 Vortex BL Experience Drift Motor (15T) 5040
36213 | KT Wotor Ghooker 2.0 - | Seirg & manaranes o ot | 17325 | % ORISE00) Vo BHO Baing 2.5 roes o 9240
72301 | ACIOG Quick Charger |1 - 15 compaile charger | 18690 | K [0REs1 | Uit oo e e ot 9240
72021 | O N ACDG Poer | 000 B, | 14700 | % |OREA2) S e s o 9240
OROLZE| A vatage Clubma Lipo Charger 7140 | e (ORIAIG| U 60 Reing 40 Bruces ot 9240
ORI30127 Zg\/,;ﬁa;é o Q;ﬁfo"ﬁaﬁe? 9450 | % |ORI28204 %Lr;iﬁPﬁ)R%l;cT;g/ZS‘tgrz;hjlgsér?w_cﬁ 9240
ORI 1561 | Gy 2o SHR 2008 HV 354 9240 | % |ORI28205 %ﬁ;i’p%“%ian’gfssérﬁZhTeLéWo? 9240

( cal Malonee Batery ok |OREERD) o PR g 5 o ok 9240
ORIN1571 ?gl%'fg’gsﬁg VRN _ 9660 | % |ORIZ8207 gébr?eiﬁp%ﬂ%gaﬁg/;57§r3;h/|ebs§{w|_c§o_r 9240

(8 ol Matched Batery e ORI B i 5 i i 9240
oRlri9tt | X e 200 6510 | % (ORI26209 %ﬁfpﬁ(ﬁ;c_ﬁgjgsggrﬁ;hjlebsémo_r 9240

Bulk (6 cal) e 3k |OREEZ10) ot P Faing 105 Brciss ot 9240
ORIZ00S5 | KATAN A 07 2ot Soor 2635 | A [ORR8211| Yyt PO Recing 16 Bk Mot 9240
ORZ00ST| KATANA 07 2ot 4 20r 2835 | % |ORESI00] £deivion VAN CAVALIER Edtn 10290
ORIZ00SB| K AT ANA Gy 59T 4QSF 2635 |  |ORES101| 5o VAN CAVALIG Editon 10 10290
ORl0css mm:g; 0 3%5 2835 | e [ORES102 o AYAN VAL Edon 1 10290
o] v BT 040 | [ e
ORI28 7+ $0”r{e;ﬁ%f;g?{ﬁﬂ?;}oﬂﬁﬁfﬁmgr i 5040 | [ORIZ2104| i AN CAVALIER Edn 1 10290

ACVE 4

TIHI -

ES

A1

K 7 A

CHEMICAL - OIL

IN—Y %

% FOR JAPANESE MARKET ONLY.

RE

K iE i

Part Names Description (FiaA) Part Names Description (Fear)

RE—=2U X 2gi2EAD w&ET ) Z (10g) BMRB(EHES U 2

1879 Hobby Grease 2g9/2pcs 158 96175 | Thermol Grease (10g) Grease improves conduction of heat. 945
Yyavy—)L FIALILDHNBEIE Y4700V 7LyIavAd7—| Ry YUY IR (7.4cc)

96152 Glicon Seal Prevents diff il from leaking 840 96180 | \ticrolon Precision Oiler | Great fuel bearings (7.4cc) 3150
KYOSHO AX¥+ L7 )L — (14g) | BiRSiEEH HGYaA Y KT R PERPAN- PP

96154 | KyOSHO Special Glue (14g) | Instant Glue 735 96508 | G Joint Grease Grease fo?joint part. 840

96155 KYOSHO ARy v )L 754 ¥ — | BRSNS BRI OB LA 2100 96625 SPR7Z UV Fy R NF Y v TRRDUEREE 1050
KYOSHO Special Primer | Stiffening accelerant of instant glue. SP Bearing Liquid Retrieves potentiality of Bearing.

VACVE
Part Names

G

Description

* 7E ffi
(Hi:d)

ACVE
Part Names

P

Description

* 7E fifi
(i)

32

e S R T e B P R e
coror [ ah ™77 | RcED mans o | lanses| pppnie O | sk ssngenn ol o
A R N R B e A i R el
) e S R s e ) I ) E A Al PR
e B R T I



7 7 tﬂ- I) - ACCESSORY % FOR JAPANESE MARKET ONLY.

AC A4 Ra K 7 o =Y % Ra K 7E i

Part Names Description (%) . Part Names Description (F2aA)
Team KYOSHO 27 v A—| AU Y+ )L Fvh— 3KA Big ‘K’ £y k¥ k (M) [ W400xL600mm
39081 | Team KYOSHO Sticker | Original sticker ~ 3pcs.| 840 | | 80821 gig «k” pit Mat (M) W400xL600mm 1890
KYOSHO 7=V ZAZF Yy h—| AYIFILRTvH— 28A Big ‘K’ £y k~w k(L) [ We00xL1000mm
39778 | KYOSHO Works Sticker | Original sticker ~ 2pcs.| 929 80822 | gjg “K” pit Mat (L) W600xL1000mm 3990

% o){ﬂ; OTH ERS % FOR JAPANESE MARKET ONLY.

ACD RE

K=Y RAE K 2E

Part Names Description (Fa) Part Names Description (FtaA)
1889 | RT 1 EY EEIN 105 96172 | Y AYAL LT =2 (U6K)| & U A A LAT—2
Body Pin 5pcs Silicone Oil Case (16pcs) | Case for silicone oil
96161 | ZYT A1 VIIIA N TV ZROAYTA 504 96174 JARXXr IV — | BEH/ XLV~ 840
Setting Weight Weights for balance adjustment Noise Cancel Sheet To suppress receiver noise.
o61658| 7 V= 7 — 7 (40x2500mm) | AR5 1 ORfE. WERAT T | ,n
Aluminum Tape (40x2500mm) | Tape to repair/reinforce body

7|- ’r }l/ OIL * FOR JAPANESE MARKET ONLY.

IN—VY % A (F-No.E AR e T IR—Y % A (F-No.E AT e 1T I IR—Y 4 A (F-No.L AR e M
Part Names Qty. |#Hn) . Part Names Qty. |(#0) . Part Names Qty. |(#R)
SIL | ¥ 3> 7 )L#100 (40cc) |y SIL | > 3> 7 )L#700 (40cc) | SIL | >V 3> JL#7000 (40cc) |
0100| Silicone Oil #100 (40cc) 0700] Silicone Oil #700 (40cc) 7000 Silicone Oil #7000 (40cc)
SIL [ 3 a> 7 JL#150 (40cc) SIL | YU J>A)L#800 (40cc)| | 4> /¢—F se30| | Sk 3Y Q74 )L#10000 (40cc)
0150] Silicone Oil #150 (40cc) 0800 Silicone QOil #800 (40cc) for shocks. 10000( Silicone Qil #10000 (40cc)
SIL | ' 3> 71 )L#200 (40cc) SIL | ¥'J 3> 71 )L#900 (40cc) SIL | ') 27 )L#30000 (40cc)
0200| Silicone Qil #200 (40cc) 0900/ Silicone Qil #900 (40cc) |- 30000| Silicone Oil #30000 (40cc)
SIL [ U av 7 )L#250 (40cc) SIL | Y a>A4)L#1000 (40cc) |y SIL | &Y 374 )L#40000 (40cc)
0250| Silicone Oil #250 (40cc) 1000| Silicone Oil #1000 (40cc) 40000( Silicone Oil #40000 (40cc) £630
SIL | 3> )L#300 (40cc) SIL | &Y 3># 1 )L#1100 (40cc) SIL | ¥J 3> )L#50000 (40cc)
0300| Silicone Oil #300 (40cc) 1100| Silicone Oil #1100 (40cc) 50000| Silicone Oil #50000 (40cc)| | 77
SIL [ 3> )L#350 (40cc) | | 5>/ |gga0| | SIL | ) A>AAIL#1200 (40cc) SIL | /1) 2> )L#60000 (40cc)| | for diffs.
0350] Silicone Oil #350 (40cc) for shocks. 1200| Silicone Oil #1200 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | 'J 3> 7 )L#400 (40cc) SIL | ¥V 3V JL#1300 (40cc) SIL | ') 27 )L#80000 (40cc)
0400| Silicone Qil #400 (40cc) 1300| Silicone Qil #1300 (40cc) 80000| Silicone Oil #80000 (40cc)
SIL | U av 7 )L#450 (40cc) SIL | &V a># 4 )L#2000 (40cc) | | =7 F £630 SIL | &Y d¥# 4 JL#100000 (40cc)
0450| Silicone Oil #450 (40cc) 2000] Silicone Oil #2000 (40cc) for diffs. 100000 Silicone Oil #100000 (40cc)|
SIL | ¥ 3> )L#500 (40cc) SIL | &Y 3> JL#3000 (40cc) SIL | ¥Y V7 1)L#300000 (40cc) |
0500| Silicone Oil #500 (40cc) 3000 Silicone Oil #3000 (40cc) 300000 Silicone Oil #300000 (40cc) 7_-“7FH £1365
SIL | ¥ 3> A JL#550 (40cc) SIL | U3 A 1L #4000 (40cc) SIL | U371 /L#500000 (40cc) | | for diffs.
0550| Silicone Qil #550 (40cc) 4000 Silicone Qil #4000 (40cc) 500000( Silicone Oil #500000 (40cc)| J
SIL | Y a> 7 )L#600 (40cc) SIL | ¥') A7 JL#5000 (40cc)
0600| Silicone Qil #600 (40cc) 5000 Silicone Qil #5000 (40cc)
SIL [ U 3> A )L#650 (40cc) SIL | ) ¥ 7A 1 JL#6000 (40cc)
0650| Silicone Qil #650 (40cc) |- 6000| Silicone Oil #6000 (40cc) |-

. @ @ @ :J.L\t b I\ SHIM SET * FOR JAPANESE MARKET ONLY.

K=Y AF K 7E IN=Y % Ra K iE A

Part Names Description (FeaA) Part Names Description (Far)
96046 | Oxrmm Shim Set. e s 02,00 | 473| {96647 | Oxiomm ahim Set | behudes speecnemot,02 | 31
96641 gigméﬁmt S%tl\ %;Ih3é§’1%s&s§e;3j&0.71\, 2.2, 03| 473 96772 1%21 gméﬁ?ﬁ S\yeth ?ﬁ;ﬁfdfg ?c?égg Deach 0.15 473
96642 ﬁigméﬁmt S‘yet]\ %glhgéi'%sés%;gj%i\, 2.2, 03| 473 96773 3?13?%%6 S‘{at'\ ?ﬁil'uﬁe?%ag each 0.2 210
96643 ?igmééﬁ S“yet'\ %&h&i’%’ﬁéﬁgfﬁﬁ g.z, 03| 473 96774 ?iggméﬁf S“yet'\ ?ﬁiiu?essj%;\cg each 0.2 315
96644 gi] 8mm§rﬁn? S‘{at}\ mlhgéi'%ﬁc's%;gfoﬁ ?).2, 03| 473 96775 Z‘ilgmérﬁ S‘yet'\ ?ﬁlﬁff; %ﬁé Oeach 0.15 315
96645 1 1);1 iméﬁ?mt Sgat'\ %:Ihc?éi’%s&s%e;gj&oﬁ 2.2, 03| 473 96946 %ﬁ] gméﬁ?ﬁ S\yeth ?ﬁ;ﬁfdfg ?c?égg Deach 0.15 315
96646 1%1 gmérﬂz S‘yet'\ ?ﬁliu?j'ezé it?;c?h 0.1,0.2 473 96947 gi] gmérﬁmﬁ S\{ath ?ﬁlﬁ'doef 'fpl:?&e(ir? 015,02 315

33



IN—Y %
Part Names

SES
Description

K 7 A

(Fiad)

BALL BEARING

VA2
Part Names

| Ra

Description

* FOR JAPANESE MARKET ONLY.

K iE i
(Fi2)

BRGO01| ¥ =V ERZ U > 7 (5x10x4) 4BAD 1050 BRGO14| 770V ¥ —JL RRF ) >4 (10x15x4) | 2BAD 505
Shield Bearing (5x10x4) 4pcs TS | Teflon Shield Bearing (10x15x4) 2pcs
BRGO01| SUS ¥— )L RRF U > 7 (5x10x4) | 2EAD 840 BRGO15| 2 IV ENFU T (3/16x3/8x3) | 2fAAD 1050
SUS | SUS Shield Bearing (5x10x4) 2pcs Shield Bearing (3/16x3/8x3) 2pcs
BRGOOT| 7 7OV Y=L RRFZ U7 (5x10x4) | 4FAD 840 sraot7ol 2 =7 N7 T T (20x25x4) 1EAD 1365
TS | Teflon Shield Bearing (5x10x4) 4pcs Open Bearing (20x25x4) 1pcs
Y—)LRRF > (5x8x2.5) 4EAD V=)L RRT7 Y > (12x21x5) 2f8A D
BRGO02| Shield Bearing (5x8x2.5) 4pos 1050 | [BRGO18| Ghield Bearing (12x21x5) 2pcs 1050
BRG002| SUS ¥—JL RRF U > 5 (5x8x2.5) | 2 A D 840 Brco190| 2 =7 N7 U > 7 (3x6x2) 2 AD 235
SUS | SUS Shield Bearing (5x8x2.5) 2pcs Open Bearing (3x6x2) 2pcs
—)LRRT U > T (4x8x3) 4EAD TSUIA—TURF 2T (4x8x2)| 2fEA D
BRGO03| Shield Bearing (4x8x3) 4pcs 1050 BRGO20FO Flanged Open Bearing (4x8x2) 2pcs 1260
BRGO03| SUS ¥—JL RRF7 U VT (4x8x3) |2@AD 840 Brao00| 2 =77 U T (4x8x2) 2fEAD 1260
SUS | SUS Shield Bearing (4x8x3) 2pcs Open Bearing (4x8x2) 2pcs
Y—ILRRF U T (8x14x4) 4EAD 3 —)LRRT7 Y > (8x22x7) 2f8A D
BRGO04| Shield Bearing (8x14x4) 4pos 1050 | [BRGO21| §pield Bearing (8x22x7) 2pcs 1050
Y—)LRRF U > (8x16x5) 2EAD 3 —)LRRF Y > (6x10x3) 2fEAD
BRGO0S| Shield Bearing (8x16x5) 2pcs 683 | |BRG022| ghieid Bearing (6x10x3) 2pcs 1050
V—)LRRF U7 (6x12x4) 2EAD V—I)LRRT U 2T (3x7x3) 2AAD
BRGO0G| Shjeld Bearing (6x12x4) 2pcs 1050 | |BRGO23| Shield Bearing (3x7x3) 2pcs 735
BRGO06| 77O Y—ILRRF U YT (6x12x4) | 4EAD 1050 BRGO2s| & IV EX7 U > (6x13x5) 2BAD 735
TS | Teflon Shield Bearing (6x12x4) 4pcs Shield Bearing (6x13x5) 2pcs
Y—)LRRF U > (3x6x2.5) 2AD =)L RRT7 Y 27 (9x14x4.5) 1HEAD
BRGOO7| Shield Bearing (3x6x2.5) 2pos 735 | |BRGO26| ghieid Bearing (9x14x4.5) 1pcs 735
75V IRT YT (3x6x2.5) 2EAD A—=T>RFY 27 (3x8x2.5) 2fEAD
BRGOOTF Flanged Bearing (3x6x2.5) 2pcs 1050 BRG0270 Open Bearing (3x8x2.5) 2pcs 945
Y—J]LRRF U 2T (12x18x4) 2BAD V—I)LRRT7 V> T (5x9x3) 2AAD
BRGO0S| Shieid Bearing (12x18x4) 2pcs 1890 | |BRGO28| Shield Bearing (5x9x3) 2pcs 1050
BRGO0S| 77O Y ¥—)LRRT7Y VT (12x18x4) | 4FAD 1260 BRGO29| & IV ERTU ¥ (7x11x3) 2{EAD 630
TS | Teflon Shield Bearing (12x18x4) 4pcs Shield Bearing (7x11x3) 2pcs
Y—)LRRF U T (3x8x4) 2AD Y—)LRRF7 U > 7T (2x5x2.5) HEAD
BRGO09 Shield Bearing (3x8x4) 2pcs 1050 BRG030 Shield Bearing (2x5x2.5) 4pcs 1050
Y—JLRRF U YT (8x12x3.5) 2AAD V—I)LRRT7 YT (5x11x4) 2(BAD
BRGOM| Shield Bearing (8x12x3.5) 2pcs 1050 | [BRGO31| Ghield Bearing (5x11x4) 2pcs 1050
A —=TVRFY 2T (8x16x4) 2EAD =)L RRT7 Y % (5x13x4) 2f@A D
BRG0120 Open Bearing (8x16x4) 2pcs 840 BRG032| Shield Bearing (5x13x4) 2pcs 1050
Y—)LRRF U 27T (4x7x2.5) 2fBAD FIRZARNRTUVYT 1HEAD
BRGO13 Shield Bearing (4x7x2.5) 2pcs 1050 BRG100 Differential Thrust Bearing 1pcs 420
BRGoTaE| 22 I T IV (4x7x2.5) 2@AD 1050 BRG102| 7Y L AXZARNRT UV 7 (4x9x4) | 1EAD 630
Flanged Bearing (4x7x2.5) 2pcs SUS | Stainless Thrust Bearing (4x9x4) 1pcs
—)LRRTF Y >4 (10x15x4) 2fHAD A5 ARRT U7 (4.8x10x4) 12k
BRGO14 Shield Bearing (10x15x4) 2pcs 1260 BRG103 Thrust Bearing (4.8x10x4) 1set 1050

. OOO O IJ y 7‘ O-RING % FOR JAPANESE MARKET ONLY.

VACE4
Part Names

SES
Description

K 7E

(Fiad)

A2

Part Names

AR
Description

K iE
(Fi2)

34

e O e N s s e e I
oo QT [ | el prom(Siniay |
e A A o W W e | VA s A
o | | | P2 [0 | o
o SAIOTCTb) | | el [orce| e n B [l |
T A T Wl ot | PR H Ve Ay gl G I
oroo S o i |17 | | [onc| S o s [ |
o] Sz TSRO |

onc| S S o e[|

on| S S o ||



EXFyb - UDT-TyIv— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE E AE [KE( mE & A¥ KES e mA A E(
No. Parts Names Quantity| (HtA) No. Parts Names Quantity| (%t32) No. Parts Names Quantity] (H2)
cuyvy 7\ FIVITSVIFAOAYFY K IRT YAV T ZER
@ C-Ring [ﬂ Aluminium Flanged Nylon Nut (Immmmm Button Hex Screw
CUYZ(C11/10A) Ty MMAE) 77V FAAUF LI TN=J4N) RE Y EZXM2.6x5)(Ny 7 Z/10N)
1-Cc11 C-Ring(C11/10pcs) 10pes| 210 TNAD4SFNAS Nut(M4x4.5) Flanged Nylon (Alumi.Blue/4pcs) 4pes | 315 1-812605H | pyytton Screw(Hex/M2,6x5/10pcs) 10pcs| 420
U2 Y B77vY JFNII-IR, 7 > EZ(M3x6)(N\v 2 Z/10
(e Ry MOSTAS) g gt o | 4923 | 315 113000 Bncn S0 R rropea) [10Pes] 315
EY>YZ(E15/10A) FyNMAAE) 77V FAAVT LUy RN RY > EZX(M3x8) (N 7 Z/10A)
1-E015 | E Ring(E1.5/10pcs) 10pcs| 158 | (1NASENARE 1 v14¢4.5) Flanged Nylon (AlumiRedidpcs) | 4PCS | 315 |1-S13008H| Byyi0n Screw(Hex/Maxeropes) | 10PCS| 315
EYU>Z(E2.0/10A) FyRMaAD) 770 FAAITVEJINN=J4N) RV EZ(M3XT0)(NY 7 Z/T0A)
1-E020 E-Ring(E2.0/10pcs) 10pcs| 158 TNADGFNA'S Nut(Mdx4.5) Flanged Nylon (Alumi./Silver/4pcs) 4pas | 315 1-813010H | Byytton Screw(Hex/M3x10/10pcs) 10pos| 315
> J(E25 NA Y REX VER Ny R
e [z ot [ (mmm e
> 7(E3.0/10 NV RER .6 0 5V ERM3X15)(NY 7 Z/10
EY > Z(E4.0/10 N > REZ(M2,6x6/10 GV ER(M3X18)(Ny 7 Z/10
1-E040 E-I)R;g;j(E(4.0/1{Jpcs))\ ) 10pcs| 158 | | 1-502606 Bir:ggcte%v(M(Z.GxG/ﬁO;/acs)A) 10pcs| 210  (1-813018H /B-Rufto/n 3cr(ew(rx-|ex)/§v|3:17s/1épc$) 10pcs| 315
EY > Z(E5.0/10 N> REZ(M2,6x8/10 VY U EZ(M3x25) (N 7 /5
1-E050 E-R;g7(E(5.0/1{)pcs))\ ) 10pes| 158 1-802608 Bir:zrjgc';ew(M(z.st/);O;/jcs))\) 10pcs| 210 1-813025H /B—hu/fn;w Scréw(ljex/)l\ngXES/Spés)]\) 5pes | 315
) > (E6. N1 Y REZX . YEX 8) (NI R
116060 | £ hing(E6.010p08) 10pos 158 | | 102812 | 560 o paiopesy - |100es| 210 | 1514008 B S owiexmanancpes |0%S| 319
U7 (ET )t Y REZ(M3 (5 VER INTZ
EY>Z(E10.0/6A) N1 > REZ(M3x8/10A) KTV EZ(MAXTB) (N 7 Z/5N)
1-E100 | £ Ring(E10.0/6pcs) 6pcs [ 158 | | 1-503008 | ging Screw(M3x8/10pcs) 10pes| 210 (1-814015H| By 100 Screw(Hex/Mdx15/5pcs) | 2PCS | 315
Fyk I REZ(M3x10/10) RS > EZ(MAXT8)(~v 7 Z/5N)
@ @ Nut 1-803010 | gjng Screw(M3x10/10pcs) 10pcs| 210 1-814018H /B\utton Screw(Hex/M4x18/5pcs) 5pes | 315
P . N1 Y REZXR YEX Ny T
N2016 | et oritpes) topos| 210 | ootz | G0 sy [1oves| 210 | |1-5140208| o Sem(exhaiorpesy | 57| 315
P . i INA Y REZ(M3 IV ER YT R
2620 | U maonopes) | [1oves| 10| | esosane | g sy [10pes| 210 [ 514022 By ttom Serewibimebcsarspes) | P3| 815
F v ~(M3x2.4/10A) N1 > REZ(M3x18/10A) FHURIIAY I AL R
1-N3024 Nut(M3x2.4/10pcs) 10pcs| 210 1-803018 | i Screw(M3x18/10pcs) 10pcs| 210 (IENWWN‘] Titanium Button Hex Screw
F v (M4x3.2/10) XA ¥ REZ(M3x25/100) RSV ERMBXE) (N5 A/F 5> /8N)
1-N4032 Nut(M4x3.2)(10pcs) 10pcs| 210 1-803025 Bind Screw(M3x25/10pcs) 10pos| 210 1-813008HT Button Screw(Hex/Titanium/M3x6/8pcs) 8pcs | 525
P2 =P 1-503030 /}'f‘/ REX(M3x30/T0A) 10pes| 210 1-615008HT w5V EA(M3X8) (’T‘y?Z/??)/BM 8pos | 525
Nylon Nut Bind Screw(M3x30/10pcs) p Button Screw(Hex/Titanium/M3x8/8pcs) P
M .6x3. P AV RER 7Y EAM3 AYY A v/8
NEGON | i o hton (e | 5P| 210| | 1504008 | i Sl iianopes | [100es| 210 [t G e oape | €75 | 525
1-Naogan | 22 PIMSX3.3) FAL Y GA) | o oo | | yasoaono | AL L FEAMAXIONON) 1 oo [1staonanr| 10 ZEAMSKIL) (NI TRIFTVBNN o e
Nut(M3x3.3) Nylon (5pcs) Bind Screw(M4x10/10pcs) Button Screw(Hex/Titanium/M3x12/8pcs)
+ v h(M3x4.3) 10> (5 N> REZ(M4x15/10 IV EZ(M3XIE) (NI R v/8
1-N3043N Nut/(l\'ll\es(x4.3>; Nyl)on (gpcsj( & 5pes | 210 1-804015 BirLéc';ew(M(4x1;/1ogcs))\) 10pcs| 210 1-813015HT g‘ufi; Scrt(ew(gex/)'l'(itan/ium/M/;(?Sjs/pc)s\)) 8pcs | 525
F v~ (M4x5.5) 710> (BA) 31 > REZ(M4x20/10) KV ERMAB) (N7 R/F5V[5A)
1-N4OSSN Nut(M4x5.5) Nylon (5pcs) Spos | 210 1-804020 | gjng Screw(M4x20/10pcs) 10pes| 210 1-814008HT | Screw(Hex/Titanium/M4x8/5pcs) Spes [ 735
FLEFAOVF VR AR yEVTER FrvITER
@ @ Aluminium Nylon Nut W Bind Self-Tapping Screw E}N‘Nﬁm Cap Screw
v MM3E3) 710 (FZ/7N—[50) TP/ > REZ (M2.6x6/10A) F v TER(M2.6x10/5A)
1-N033NAB| \tM3x3.3) Nylon (Aluminium/Blue/socs) | SPCS | 319 | |1-S02608TP| b Bing Screw(M2.6x6/10pcs) | 10PCS| 210 | 1-522610 | oo Serew(M2.6x10/5pcs) Spes [ 210
F9 MM333) FA0Y (FE/L v KJ5A) TP/XA > REZ(M2.6x8/10A) ¥y JEA(M2.6x12/5A)
1-N3033NAR Nut(M3x3.3) Nylon (Aluminium/Red/5pcs) 5pes | 315 1-802608TP | 7p gjpyg Screw(M2.6x8/10pcs) 10pcs| 210 1-822612 Cap Screw(M2.6x12/5pcs) 5pes | 210
7y NVBXA3) FAOY (FAI/VLI=[5A) TP/XA > R ER(M2.6x12/10A) * v v 7EX(M3xB/5A)
1-N3038NAS Nut(M3x3.3) Nylon (Aluminium/Silver/5pcs) Spes [ 315 1-802612TP | 1p gjng Screw(M2.6x12/10pcs) 10pes| 210 1-523008 Cap Screw(M3x8/5pcs) Spes [ 210
9 MM344.3) 740V (F LS/ 7L~[57) TP/RA > REA(M3x8/10A) F 7 v TEX(M3X10/5A)
1-N3O43NAB| vt M3xa.3) Nylon (Aluminium/Bluesspes) | 5PCS | 315 | |1-S08008TP | b ing Serew(M3x8/10pcs) 10pes| 210 [1-823010 | co Screw(M3x10/5pes) Spes [ 210
Fy N M3x63) 740V (FLI/Ly ) TP/XA > REZ (M3x10/10A) Fv v 7EZ(M3x12/5A)
1-N3O4BNAR| ut(Maxd.3) Nylon (Aluminium/RedsBpes) | 2PCS [ 315 | |1-S08010TP +p Bing screw(M3x1or1opes) | 10PeS| 210 | 1823012 | ooy Serew(M3x12/5pcs) Spes [ 210
FuMMBA3) FAOY (PL/VIN—/5) TP/RA > REZ(M3x12/10A) %y 7EZ(M3X15/5A)
1-N3043NA-S Nut(M3x4.3) Nylon (Aluminium/Silver/5pcs) 5pes | 315 1-803012TP | 7 gjpg Screw(M3x12/10pcs) 10pcs| 210 1-523015 Cap Screw(M3x15/5pcs) 5pes | 210
s> AU EER 5 Y TER 8
© [ F7Ia7ng/ed/ ot o 75 Bi:d/s:'c:retw(l\/(lg/lx?;é%ogcg))\ ) J1opos| 210 | 1520016 éFaZ S/chvbv(M((B’\:l?B)j;pc{:))\) Spos | 210
+v hM3x3.7) 75> (10A) TP >~ REZX(M3x18/10A) F vy TEX(M3x20/5A)
1-N3037F | Nut(M3x3.7) Flanged (10pes) | 10PCs| 210 | |1-803018TP| 1p ging screw(M3x18/10pes)  |10POS| 210 | | 1-828020 | oo serew(M3x20/5pcs) Spes [ 210
F v ~(M4xd.5) 75> (10A) TP/ > REZ(M3x20/10) %y TEZ(M3x22/5A)
1-N4045F Nut(M4x4.5) Flanged (10pcs) 10pcs| 210 1-803020TP | 7p gipng Screw(M3x20/10pcs) 10pcs| 210 1-523022 Cap Screw(M3x22/5pcs) Spes | 210
Fu MNM4xd5) 7509 (AF =7 )—/8A) TP/RA > REZ(M4x10/10A) F 4y TEZ(M3x25/5A)
1-N4045F-B Nut(M4x4.5) Flanged (Steel/Blue/8pcs) 8pes | 315 1-804010TP | 7 gjpyg Screw(M4x10/10pcs) 10pcs| 210 1-523025 Cap Screw(M3x25/5pcs) 5pes | 210
Fy MM5) 7559 (RF—IiL v K/BA) TP/A > RE A (M4x15/10A) *v v 7EA(M3x30/5A)
1-NAQ45F-R Nut(M4x4.5) Flanged (Steel/ Red/8pcs) 8pes [ 315 1-804-015TP| 1p gjng Screw(M4x15/10pcs) 10pes| 210 1-523030 Cap Screw(M3x30/5pcs) Spes [ 210
7ovIFA/AYFy b TP/X4 > REX(M4x20/10A) F vy TEX(M4AXT0/5A)
@ @l Flanged Nylon Nut 1-804020TP| 1p Bing Screw(Mdx20/10pes) | 10PCs| 210 | [ 1-524010 | ooy gerew(M4x10/5pcs) Spes | 210
F v MMAX5.6)7 7Y FAOV(BA) FEVNAYRER E]h“mm ToVIfAERYYTER
1-N4OSEFN Nut(M4x5.6) Flanged Nylon (5pcs) Spes | 210 @“Nmm“‘“ Titanium Bind Screw Flanged Cap Screw
FyMGEE 757 H BYRF- T8 I Y RER(M3x8)(F4 ~/10A) F4y TEAM3KG/T 5V IR/5A)
1-NAOSBFN-B Nut(M4x5.6) Flanged Nylon (Steel/Blue/pcs) 8pcs | 420 1-503008T | gipyy Screw(Titanium/M3x8/10pcs) 10pcs| 420 1-523006F Cap Screw(M3x6/Flanged/5pcs) 5pes | 420
FyMMAGEE)77YY FADY(RF=ILy R/8A) N1 Y REZ(M3X10)(F% ~/10) Fv¥ v TERM3X8/7 7Y IH/5A)
1-NADSEFN-R Nut(M4x5.6) Flanged Nylon (Steel/Red/8pcs) 8pes [ 420 1-808010T | gjng Screw(Titanium/M3x10/10pcs) 10pes| 420 1-523008F Cap Screw(M3x8/Flanged/5pcs) Spes [ 420
7 Y REZ(M3X12)(F5 ~/10A) Fv 9 TER MG/ 75V IR [5N)
1-803012T | gipg Screw(Titanium/M3x12/10pcs) 10pes| 420 1-524008F Cap Screw(M4x8/Flanged/5pcs) Spes [ 420
AV REZ(M3X15)(F 7 > /8A) FvyTEZAMAX10/7 5V IfH/BA)
1-503015T | gipyg Screw(Titanium/M3x15/8pcs) 8pcs | 420 1-524010F Cap Screw(M4x10/Flanged/5pcs) 5pes | 420

35




EX-Fyb - UDT-Tyv— (2)

Screw, Nut, Ring, Washer (2)

* FOR JAPANESE MARKET ONLY.

RE | s A [ hEe [F3 A [k RE | L NS Rt
No. Parts Names Quantity (fiti&) Parts Names Quantity| (£4) No. Parts Names Quantity[ (fiti&)
Dmmmm I:: }:—“ezd Screw 1-834015TR 'ITEZIZ Eeicgl\éljrgv?l\illgfs\/LOpGS) 10pes| 210 CNW :{-o/:rii Ifk;:a;I/ g;li‘épping Screw
1522008 | P g Saromv2 oxinones) 10065 10| [ vsuomte| 1h e e e[ 10pes| 210|108 2 S miviitpes) [109s] 210
52612 P nd Serom( ox1210pcs) 10065 210 | #5308 16 B G0 L paopes | 10pes| 210 | v 120 S donopes) [10Pes] 210
1-833006 I?IL:: :;id(’\gf;?v/(:\/l%i\g/mpcs) 10pcs| 210 Dmmmmm 'Ia"i-tzn\i/uZZattgﬁead Screw 1-843008TP IE:;E::;E:I\S\:\ZBMQX%;%WS) 10pcs| 210
1599008 | P o Scromandiopos 10065 210 | vsasoon| 3 e e e e | 1opes| 420 | e o v znopes) [10905] 210
90010 | P i ScrewMamOropes)|100e5] 210 | [ 1sa00107) e e |10pes| 420 | | 1401577 2 s Scromibip1sOpes) |10P5] 210
1-833012 ;jl-: :;ié’\gfr);lvz(l{ﬂggf\;/mpcs) 10pcs| 210 1-833012T ;jlgiﬁ-li?s({:\:[eiﬁitgi(ui/zS;/ZL%;;g) 10pes| 420 IO Ste\tysl;rlj?
901 | i ond Seron(M1aNopes) 19265 210| [ 1S0ST| el o rmindsipes | 902 420| | 1559000 | S cnopes [10905] 210
1-833018 I?I-a? :;:d(’\gfélv?l{/l.lsgf\e)/mpcs) 10pesf 210 1-834008T ;jl-a?Hf:d((S'\é[r:vi(G'l')it(:;ifm\//l\/I/ﬁga)pcs) Bpos | 630 1-853004 Stetjs';rzvvx(lsﬂl\gfzié.lpgs))\ ) 10pes| 210
S90018 | P g ScrewMant8ropes)|10065| 210 [ 1saaor0r) B e et e | 805 690 | 1559005 | S S mariopen[100os] 210
1522030 | e Sereniaonopes) 19008 210 a9 630 | | 55908 | G S cmntaope |19 210
00 | i o Seron(Minopes) 19965 210 | S0RIT| el S e | 402 630 | | 15500 | S8 cantontposy . [10005] 210
1-834010 I?I-a? :;:ci(’\gjélvc()lcl.l4217(\))/10pcs) 10pesf 210 mmmm 'Ia'—i-tzn\i/ugzl;? :eaaj Hteji Screw 1-853012 Stetjs';rzvvx(lsﬂl\gf‘r;/i/);lgs))\) 10pcs| 210
U012 P Serew(Mant 3r0pes) 10065 210 sttt S e | Boes [ 25| | 15504 | G S wmmraipen |58 210
S0 | i ond Seroniinisnopes) 10265 210 [ rssmont| a0 ) | 9 525 | | 559020 | G S manpompeg | s 269
S0 | i hoad Seroniinianopes) 19005 210 [ rssmont| ot | 90 525 | | 155025 | S S mnzaspe | | 215
1594020 | 1o Seroniizonopes) 19965 210 [T G oz | 900 525 | | 1550008 | G cmamanopesy|19905] 210
pommm 2 e serew VST ey S| 09 | 525 | 1554008 | s i 0 0 1o 2no
005 P e Cevmimniostpes) 1095|315 | |1swote| £t | opes 33| | stz | ol e eroopesy | |10pes] 210
FSE006H| 7 e Cevmminiosopes) 1095|315 | |1sson| £ sees 3| | vssuam | S e | soes 260
FSEH000 | i e ScromtexeOpes) 10908 915 | 1901881 £ S mumvise) SP0s | 768 | | vsssons | &f s S spcs | 263
FSE0I0M) it e Scrheniini040p) 1095 815 | | FSHIESHT) i s Sommimamunicatps| 265 | 735 | 55500 | Sos pospey | P08 | 915
FZEZXM3X15)(Ny 7 Z/10A) FIVHSTVEVITER DY v—
1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pes| 315 m Titanium Flat Head Self-Tapping Screw @ Washer
S8 it o Ser om0y 1098 315 | S0P 1 ol o 10Pes| 420 || 080 | ot s anoes) |109es] 210
5006 i oo Scromtniaaopes) 1095|420 | s 1 ongen [10Pcs| 420 | | 00 | o s opae) |10Pes| 210
FSUDI0M) it e Sernhentini 0101095 420 | S0P 5 e G marmatiropes | OPeS| 420 | | 90080 | ot o) |10Pos] 210
SO it e Sernhentint2A0pes) 1095 420 | [FSSOSTFT 5 Gt 2065 | 420 | H0100| ot uscronaopas) _|10pes] 420
SIS it oo SernHenni o) 10955 420 | [ ISUOSTPT 5 ol i 40 | 90| | 010 | ol rovosnopes) - |199es] 420
ST i oo Screwtexhaciaiioes) | P05 | 420 | [vsoaa | e | 45cs 30| | ot i opes)|10Pes| 210
M) i g Scremenzofpas)| 5P| 420 [FSHOSTFT 5 e SoniTanmminsaipon | 4065 | 690 | 150208 | ot ravoanopes) |109es] 210
FSUOZ5H| it g Soemerizofpas)| | 420| | (T 2005y OGS | otperur w0 50y | % 210
m g: ge‘;dt;:Igri;;ing Screw 1-542008 ;o/:ngéég\/zvﬁlaélglﬁpcs) 10pcs| 210 1-W701110 V?Iajsi:/ca:hﬂ_75<h1/|17:11(1/);:3t:c)s/)57\) Spes | 210
1-532606TP :II_'E*'ZLIZ :;id(,\s/lczrﬁvi(l\ill/;g(QOpcs) 10pcs| 210 1-842010 ;o/:ni\;skéxvzv?l\llggg/{;)pcs) 10pcs| 210 © ép?n: \V\Iz;r?e‘l"/y?_
VSEBOBTP| 15 P o Serom2xeopes[10905] 210 | | 54201 | s d 8O o opesy |10 210 [ OIS aanerSprimgMivoet r10pes) | 0P| 210
FSEET| 15 i e Soomia ity [10625] 210 | | a2 opes) _[10pes| 210
VSSO0ET | TE it o Sevomingi10pos[10925| 210 | | esazmen | 00 B opcs) [10pes| 210
VSSO0ET| TE it oo Serowingi1opos[10905| 210 | | -susons | 00 S ey [10pes| 210
1-833010TP :ll'-EZIZ Eeécfl\ggélv%lég%/)mpcs) 10pcs| 210 1-843012 ;o,:ntd“;skc(:'r\g\;t?l\}ligg%)pcs) 10pcs| 210
FSHOTETP| 16 P e Sermbcrzhopes) [ 10925 21
VSHOTSTP| 15 P o Serom(Mox150pes) | 10925 21
rosanurare | 10 02 EAMSX18/107) 10pes| 210

TP Flat Head Screw(M3x18/10pcs)

36




KyOosHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

Rkt

T243-0034 1) IEEARTHF153
[X-h—iEEOMEBREEML T Q1 —H—HHREEEEE 046-229-4115

REIRCERLHFL <. | BEVWEE - AR~SBEEEER<)13 1 00~19 : 00
85291002-1 PRINTED IN CHINA




